SERVICE PARTS MANUAL

TRACKER

NN OFF ROAD

694824-D
Issued 03-19 Revised 08-19







SERVICE PARTS MANUAL
GASOLINE EFI POWERED GOLF CAR

TRACKER LS2

STARTING MODEL YEAR 2020

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. The manufacturer prohibits and dis-
claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

The manufacturer reserves the right to incorporate engineering and design changes to products in this manual, without obligation to in-
clude these changes on units sold previously.

The information contained in this manual may be revised periodically by the manufacturer, and therefore is subject to change without
notice.

The manufacturer DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL
AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

MANUFACTURER INFORMATION
Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

Dealer: 800-296-4804
Consumer: 877-394-6727
www.trackeroffroad.com

Page i



This vehicle has been designed and manufactured in the United States of America (USA).
The Standards and Specifications listed in the following text originate in the USA unless
otherwise indicated.

The use of non-Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Failure to properly maintain batteries may void the warranty. Refer to the battery manual for
instructions on the proper maintenance and care of the batteries.

BATTERY PROLONGED STORAGE

Batteries self-discharge over time. The rate of self-discharge varies depending on the ambi-
ent temperature, the age and condition of the batteries.

Fully charged batteries will not freeze in winter temperatures unless the temperature falls
below -75°F (- 60°C).

For winter storage, the batteries must be clean, fully charged and disconnected from any
source of electrical drain.

The battery charger may remain connected to the vehicle to maintain a full charge on the
batteries, provided the charger is plugged into an active electrical source. If power to the
electrical source is disconnected or interrupted, the battery charger continues to check the
charge on the battery pack. This pulls power from the battery pack and eventually drains
the batteries if power is not restored in a timely manner.

As with all electric vehicles, the batteries must be checked and recharged as required or at
a minimum of 30 day intervals.

Check and maintain the proper fluid level in all battery cells during the storage period.
Proper fluid level is required for maximum battery performance.

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant contain-
ers with absorbent material such as sand. Dispose in accordance with local, state and fed-
eral regulations for acid and lead compounds. Contact local and/or state environmental
officials regarding disposal information.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e et e e e \%
ACCELERATOR . . oottt ettt e e e e A-1
AR FILTER . o oottt e e e e B-1
BODY . oot c-1
BRAKES . .ttt D-1
CLUT CH ittt e e e e E-1
DIRECTION SELECTOR. . . . oottt e e et e e e e e e e e e e e e e e F-1
ELECTRICAL ..ttt ettt e e e e e e e e G-1
ENGINE AND MUFFLER . . oottt et e e e e e e et e e e e e H-1
ENGINE MOUNTING. . . .ottt e et e e e e e e e e e e e e J-1
FRONT SUSPENSION AND STEERING . . ..o\ttt ettt e e e e e e e e e e K-1
FUEL SYSTEM ..ttt ettt e e e e e e e e e e L-1
REAR AXLE . .\ttt e M-1
REAR SUSPENSION . ..ottt ittt e e e e e e e e e e e e e N-1
SEATING . ettt P-1
STARTER/GENERATOR . ..ottt ettt et e et e e e e e e e e e R-1
WHEELS AND TIRES . . ..ottt e et et e e e e e e e e e e S-1
DECALS AND LABELS . ..ottt e e e e e e e e e e e e T-1

Service Parts Manual Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Page v



Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the TABLE OF CONTENTS and select
the most appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.
NOTE: Confirm the part selected is correct by verifying it with the illustration.

If an asterisk (*) appears in the part number column on the parts list page, read upward until a part number is found. The
part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates the part depicted is not available
for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi



HOW TO USE THE SERVICE PARTS MANUAL

3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION
11 BLACK
39 FLAME RED

694824 Service Parts Manual Page vii



\C¢

Front of Vehicle

To harness
from direction
selector

Part of Frame

0 Pedal Box Assembly includes items 2 - 33

e Accelerator Pedal Assembly includes items 28 - 30

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 666105 Pedal Box Assembly (Includes Items 2 - 33).......ccccccvviiiiiiiieiee e 1
2 652241G03 Accelerator Pedal Bracket ...........ccoocvvviiiiiiiiiii e 1
3 01051G01 Pan Head Phillips Screw, #8 - 10 X 1/2" L ....uuuueiriiiiieiaeeeeeeeiiiiiieeeeee e 4
4 25853G03 Pedal BOX @N0 COVET........iiiiiiiiiiiee ittt 1
5 00684G6 Truss Head Screw (SS), #8 - 32 X 3/4" L. uuuueeeiieieeeeeeeiieeciiiienieeeeeaeaee e 2
6
7 01050G02 Pan Head Torx Screw, #4 - 20 X 5/8" Lg......ocoicuviriieiieeieee e 2
8 00487G3 Socket Head Screw, 1/4" - 20 X 3/8" LO....ccvveeeeeiiiiiieee i 1
9
10 15126G1 LOCK NUL, 5/6" = 24 ...t 1
11 72716G01 MICro SWILCH Cami.....ccoiiiiiiiiii e 1
12
13 608608 ACCEIErator CabIe ........coiiiiiiiii e 1
14 17677G1 ] o o T == U = 1
15 17979G1 BUSKING, 75" X 2" L teetieeiieieeee ettt 1
16 73046G01 COMPrESSION SPING .eeieiiiiiiee ettt e e e snees 1
17 17677G2 Spring REtaINEr, 3/8".......uviiieeiiiiee e 1
18 72072G01 ACCEIEIratOr ROT ......coiiiiiiiiii et 1
19 00532G4 HEX NUL, 5/16" - 24 ..ot 2
20 10385G4 Clevis YoKe (AQJUSTADIE) .....cccoiiiiiiiiiiiiee e 1
21 10386G3 Clevis Pin, 5/16" X 13/16" Lg ....ccceerieiieeieee e e e e s e s e e e e e e e e e e s e s 1
22 17838G1 Nylon BUshing, .37" X .31" L ..eeueeeieiiiieeeeiee et 3
23
24 10387G3 Cotter Pin, 3/32" X 34" L «eeeeei ettt 1
25 74432G01 Pedal PIVOL PiN ... 1
26 12064G6 PUSH NUL, 5/LB" ... 1
27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) ......cccvvveveeeeneeniennnn. 1
28 16409G1 Oval Rivet, 3/16" X 7/16" L ..cooeeeeiieiieieieeie e ese et ee e e e e e e e e 6
29 27512G01 Accelerator Pedal Pad ..........ccoocviiiiieiiiiiee e 1
30 652824 Accelerator Pedal...........ooocveiiiiiiiic e 1
31

Page A-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 658940 Pedal HArNESS. ..ot 1
33 654645 Grommet (RUDDEI) ..ot 1
34
35 17618G1 Nylon Clamp, 7" Lg (Not [llustrated) ..........cccvvimmmiriieieeee e 3
36 00715G2 Hex Washer Head Bolt, 5/16" - 18 X 3/4" Lg...cuueeuiiieeeiiiiiiiiiiiiiieieeeeeeeee e 4

Page A-3




ACCELERATOR

Notes:

694824 Service Parts Manual Page A-4




ACCELERATOR

—
S
O
S0
33
mC
—
=0
L=
2
o
O
T

694824 Service Parts Manual

Page A-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606005 GOVErNOr BraCKet (LOWEK) ... ...uuiiiiieiiieeeeeeies sttt ereee e e e e e e sssstanaeeer e e e e e e e e e s nnanes 1
2 606284 GOVErNOr LINK RO .......ciiiiieiiie e 1
3 660005 GOVErNOr RO GUAIT. . ...ttt ettt e e e e e e e e e e as 1
4
5 606083 GoVernor BraCket (UPPEI) . ..uuuuuueeeieeeeeee e i eececieeiieteeee e e e e e e e e e s ssssnnnrenneeenaeaaeeaeeas 1
6 632936 Governor Cable / Direction Selector Bracket ..........ccocccveveeiiirieneeiniieiee e 1
7
8 606283 Governor Lever BUSHING .........coiiiiiiiie e 1
9 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8.......cc.cccceevvvvnvrvvvnnnnnn. 1
10 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccceeeveeeeennnn. 2
11
12 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........ccccoecvvvereriiinnnnnnn. 1
13 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8...........ccceevevvvvvvvvinnnnn. 1
14 601476 LOCK NUL, IMB = L.t a e e e e 1
15
16 450452 Flanged HeX NUL, MB = 1 ..oooiiiiiiiiiiieen e 1

Page A-6




ACCELERATOR

Notes:

Page A-7 694824 Service Parts Manual



ACCELERATOR

Notes:

694824 Service Parts Manual Page A-8




a Air Filter Assembly includes items 2 - 6

Front of Vehicle

Seat Support

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658941 Air Filter Assembly (Includes IHEMS 2 - 6)......ccccvviviiiiiiiiieece e 1
2 659139 Air Cleaner ASSEMDIY ........vvviieicee e 1
3 658957 AN ClEANET COVET ...ttt ettt e e 1
4 72604G01 AP ClE@NET ClP vt 2
5 28463G01 AL FIIEEE e s 1
6 28462G01 DUSE EJECLOr VAIVE ...ovveeeiiiii it e e e e e e e e e e e e e aaaanees 1
7 659142 Air Cleaner Mounting BraCKet .............uuuuiiiiiiiiiiiiieeeee e 1
8 601910 AIFFIEE TUDE .. 1
9
10 11391G5 HOSE Clamp, 81" ...t e e 1
11 11391G7 HOSE Clamp, 1.56" ... ...t a e e e e s 1
12
13 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8............cccccvvvvvvnnen. 2
14 00414G7 Hex Head Bolt, 1/4" - 20 X 7/8" Lg, Grade 5 ........cccuviiieiiiiieieeeiiiieeee 2
15 14390G4 LOCK NUL, 1/4" = 20 ettt e e e e e e e e e 2

Page B-2




AIR FILTER

Notes:

Page B-3 694824 Service Parts Manual



AIR FILTER

Notes:

694824 Service Parts Manual Page B-4




° Instrument Panel Assembly includes items 2 - 6
@ Front Splash Guard Kit includes items 22 - 25

@ Hardware Kit includes item 25

Cowl Shown

Front of Vehicle
For reference

Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71917G01 Instrument Panel Assembly (Includes Items 2 - 6)........ceeevveeveeeeiiiiiiiiiciiinne, 1
2 628010 Instrument Panel Assembly with Compartment.............ccccceeeiiieneeenee 1
3 71153G01 Ball Holder (Driver Side) ........ooiuiiiiiiiiiiie e 1
4 71154G01 Ball Holder (Passenger Side) .........cooceiiiiiiiiiiiieieee e 1
5 00614G3 Pan Head Phillips Tapping Screw, #8 - 15 X 3/8"Lg .....ccoevvevvcririrreeee 4
6 71364G02 'S’ Type Speed Nut, #8 - 15 X 198" LG .eeoveriiiriiee e 5
7 16816G2 Ratchet Rivet, (25" X 887" ... . e 2
8 628023 LOTH o 30 o To1 o 1T USSR 1
9 71115G01 L1 L0  JPOETRUURURRPRPN 2
10 71055G01 Rivet, 3/16" X .985" Di@ ...cccueeiiieiieeiee ettt 1
11 608290 Pan Head Phillips Tapping Screw, #10 - 16 X 3/4" Lg ....cvveviiiiieiiiiieee e, 5
12
13
14 | 619730G1XX Cowl with Openings for Lights

(See COLOR CODES in HOW TO USE Section).......cccccceeveiiiieeeeeiiiiiee e 1
15 71055G01 Rivet, 3/16" X .985" Di@ ...cecueeiiieiieee et 7
16 10570G11 RIVEL (SS), 3/16" X 70" .ottt nnees 2
17 75459G01 Glove Box (Driver/Passenger Side) .......cccuuuiiiiiiieieeeei et 1
18 75459G02 Glove BOX (DHVEE SIE) ...ccueieiiieiiiiiiiee ettt e e 1
19 75459G03 Glove Box (Passenger Side)........c.uuueiiiiiiiiiiieiiiiee e 1
20
21 656538 Front Splash Guard Kit (Includes ltems 22 - 25) ........ccccoiiiieeeieeeeiii 1
22 651127G01 Splash Guard (Driver Sid€) ........cocceiiieiiiiiiie e 1
23 651127G02 Splash Guard (Passenger Side) ..........occeiiiiiiiiiiiiiiiee e 1
24 656649 Hardware Kit (Includes ltem 25) ... 1
25 16816G1 Ratchet Rivet, .25" X .880" .......ccoiiiiiiiieeee e 4
26
27 00438G6 Hex Head Bolt, 5/16" = 18 X 3/4" LG ..ocueeieeiee e 2
28 00571G2 Flat Washer, 5/16" ...ttt 2

Page C-2




Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 641260 (0 o] 011 gl i [ To ] o - o [ RRPPP: 1
2 70451G01 LOWET FIOOMPAN ...t e e e e e e e e e eeeeeeeees 1
3 70452G01 ACCESS COVET ...ttt e e e b e e e e eanees 1
4 14601G11 Rivet (Aluminum), 3/16" X 9/16" LG ...ceeiieieeiiee e 16
5 637535G02 Floormat with HOrn HOIE .........cooiii e 1
6
7 16816G1 Ratchet Rivet, .25" X 880" ........ooiiieiiiieie e 3
8 70135G01 Pedal PiVOt COVET ... 1
9 659143 SAL FIamME ..o 1
10 00715G2 Flanged Hex Head Screw, 5/16" - 18 X 4/5" Lg.....ccccvviveiiiiiiie e 2
11
12
13
14 70244G05 SPIASH PANEI......oiiiiieiiiieeeee s 1
15 00715G2 Flanged Hex Head Screw, 5/16" - 18 X 4/5" Lg....coocuiiiiiiiiiieiieieee e 4
16
17
18 635054G02 Fender Liner (Passenger Side) ........couuuiiiieiiiiiiiie e 1
19 635054G01 Fender Liner (Driver SId@).......ouuiiiiiiiiiee e 1
20 16816G2 Ratchet Fastener, 1/4" X 3/4" LG ..ccccuveeiieiieeeeee et 8

Page C-4




Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 625272G1XX| Rear Body (With Taillights) (Includes ltem 2)

(See COLOR CODES in HOW TO USE Section)........cccccccvviiiiiiiieeeeeeeeeeees 1
2 624374 BagWell LINEr ... .. e e 1
3
4 10570G10 Rivet (SS), 5/32" X 9/168" LG «veeieeeie ettt 5
5 10570G11 RiVEt (SS), 3/16" X .70" L .veeiueeeieiiieeriie ettt 4
6 10570G12 RIVEL (SS), 174" X 9/16" LG -veeeieitieiee ettt 2
7 633917 Plastic RIVEt, 1/4" X 1" Lg .ieoeeiieeeie ettt 2
8 71320G01 AACCESS COVET ...ttt ettt e e ettt e e e ettt e e e e nee e e e s snnneeeas 1
9 01107G01 Pan Head Torx Screw, #8 X .63" Lg ....ccccviiiiiiieieiee ettt 5
10 71609G01 Seat HINGE Plate ....cccoo i 2
11 16816G2 Ratchet Fastener, 1/4" X 3/4" LG ...coooiiiiiiii e 2
12 601476 [0 Tt S N A 1Y e 4
13 23726G4 SPACEL, B/1B" ... 4
14
15
16 695282 REAI BUMPET ...ttt 1
17 00571G2 Flat Washer, 5/16" ........oo e 2
18 71514G01 BUMPEI PIUQG ... e e e e e e e e e eeaens 4
19 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 ........cceoeeiiiiiiiiiiiiieeeee. 4
20 615239 Rocker Panel with Sill Plate (Driver Side)........c.uveiiiiiiiiiiiiieee e 1
21 617333 Rocker Panel with Sill Plate (Passenger Side) .........cccccvveveeeeiiiiiiccciiiiieeee, 1
22 15058G6 Black Rivet (Aluminum), 3/16" .........ooviiiiiiie e 4
23 634161 Flanged Button Head Torx Bolt, M6 - 1 X 30MM LG ...ccooviiiiiiiiiiiiiiiieeiiiiee, 4
24 71554G01 'S Type Nut Retainer, 1/4" = 20........coiiiieieeee e 2
25 666066 Receptacle Cover ASsembly ... 1
26
27 648528 MIFrOr BraCKet. ........oooieieiee e 1
28 600527 Button Head Torx Bolt, M10 - 1.5 X 60mMmM Lg ....ccccovmviiiiiiieeeee e 1
29 600525 LOCK NUt, M0 = 1.5 e 1
30 74202G01 ROUNG MIFTOT ...ttt 1

Page C-6




BODY

Notes:

Page C-7 694824 Service Parts Manual



BODY

Notes:

694824 Service Parts Manual Page C-8




° Brake Pedal Assembly (without Brake Lights) includes items 2 - 11

Yo

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612G02 Brake Pedal Assembly (without Brake Lights) (Includes ltems 2 - 11)............. 1
2 16409G1 Oval Rivet, .375" X .4B8" LO....ccceiiiiiiiiiiiiiee et 3
3 652253G03 Park Brake Pedal............cueiiiiiiiiii e 1
4 652251G03 Brake Pedal (Without LIGNtS)........cccoiiiiiiiiiiiiie e 1
5 70681G01 B0 £ T0 ] TS o o TSSO 2
6 70682G01 PIVOL PN e e e e e e e 1
7 658825 PUSH NUL, 571687 - 24 ..ot 2
8
9 70257G01 Service Brake Pad..........ccccviiiiiiiiiicc e 1
10 16409G1 Oval Rivet, .375" X .4B88" LO....cceeiiiiiiiiiieiieeee et 6
11 70256G01 Park Brake Pedal Pad ............cceeiieiiiiiiiieii e 1

Page D-2




2 WHEEL DRUM BRAKES

@ Compensator Assembly includes items 37 - 49

o

Front of Vehicle

Page D-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70582G01 Shoulder Bolt, .495 Dia. x 3/8" - 16 Thread X 3.406" Lg ....cccccevveveeerieiiiiiinnnnnns 1
2 70581G01 Bushing (Acetal), .51" I.D. X .795" O.D. X .75" Lg. «eeeecerriieiieeeeeee e 2
3 70676G01 TOrsion SPriNg 1.34" DIal. «.ceceeiiiiiiiieie et 1
4 00643G1 Flat WasSher, B/87 ... ..ot 1
5 11098G5 LOCK NUL, 3/8™ = L6 .eeeeiei ittt sttt e e e e snnaee e s 1
6
7 12416G2 Wedge Clamp (Nylon), 11.8" Lg (Not lllustrated) .........ccccceeeeeieiiiiiiiiiiiiiiieeeenn. 3
8
9
10
11 01111601 Retaining Ring, .8" O.D. X .39" L.D. X .42" ... i 4
12 10386G3 CleVis Pin, .313" X 84" Lg . cuteereiiiiiieeiee e s ettt eee et e e e e e e e s s s seenrenaeeenaeaaeeee s 1
13 10387G3 Cotter Pin, L0904 X 75" .o e 1
14
15 70601G01 Kick-0ff LINKAGE RO ......uuiiiiiiiiiiieiie et 1
16 17838G1 Flanged Nyliner Bushing, .374" O.D. X .313" I.D. X .312" Lg ...ccovcvvvveeeriiiieenn. 2
17 20835G1 Washer, .62" O.D. X .39" 1.D. X .135"....cciitiiiiiiie it 2
18 00559G8 Flat Washer, 1/4" - 20.......uuiiiiiieeiee ettt 2
19 10387G3 Cotter Pin, (004" X .75 e 2
20 70098G01 KiICK-Off CaM PIVOL.........oiiiiiiiiiiii e 1
21 10097G6 Flanged Bearing .502" O.D. X .378" 1.D. X .380" .......cuutriierieeeeeeiisirienninnneeee e 2
22
23
24 70587G01 Park Brake CaIM..........eeiiiiiiiiiiie ettt 1
25 71215G01 Square Head Set Screw with Patch Lock, 1/4" - 20 X .5" Lg..ccceeeveeeviviiiiinnnnns 2
26 14134G4 Spacer, .76" O.D. X .405" [.D. X 1.25" L ..eeeeeiiiiiiiieeeieie e 1
27 70113G01 Adjustable RUDDEr BUMPET ........cooi i 1
28 11027G1 Flanged LOCK NUt, 5/16" - 18 .....cooioiiiiiiiiiiiieee e 1
29 70080G02 Hill Brake CatCh BracCKet ...........ccoeiiiiiiiiiie i 1
30 00414G6 Hex Head Bolt, 1/4" - 20 X .75" Lg, Grade 5 .......cccvvviiieiiiiiieieieeiiiieeeeee e 2
31 14390G4 LOCK NUL, 1/4" = 20 .ttt ettt e e e e e e e e e e eeas 2

Page D-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 10386G3 Clevis Pin, .313" X .84" L «.ceeeeiiiiiiiiieiiee ettt 1
33 10387G3 Cotter Pin, (094" X 75" e 1
34
35
36 654667 Compensator Assembly (Includes Items 37 - 49) .......uvvceiiiniiieeeieeeeeeeeeeeeiiis 1
37 00532G4 HEX NUL, 5/16" = 24 ...t e e 2
38 629486 Spherical HeX NUt, 5/16"- 24.........ooiiiiieeiiiiiiciiieeieeee e 1
39 28082G01 EQUAlIZEr BIraCKe! .......uuuiiiiiiiiiiei ettt e e s s e e r e e e e e e e 1
40 15121G1 Flat Washer, 378" ... .. 2
41 17979G1 Accelerator Rod Bushing, .464" 1.D. X 1" O.D. X 2" Lg..cceeeviiiiiiiiiiiieeeeen. 1
42 23061G2 LI = PSRRI 1
43 23463G1 (00] 141 0] £=1STS] 0] TS o 1] o SRR 1
44 652256 Brake YOKE .......oieiiiiiieee e 1
45 11098G9 LOCK NUL, 5/16" = 24 ... 1
46 612557 Compensator LINK RO .........ocuviiiiiiiiiie e 1
47 28083G01 Brake Compensator BUMPET ..........ccovviieiiiiiiieeereeee e e e ssssienveeeeeeeeeeseesnnnnes 2
48 624690 Brake Cable (Driver Side) ........cooovviveeiieiciiis e 1
49 624703 Brake Cable (Passenger Side)........ccuuueuiiiiiiiiaiiiiiiiiiieeeee e 1

Page D-5




BRAKES

Notes:

694824 Service Parts Manual Page D-6




o Brake Assembly (Driver Side) includes items 3 - 9

e Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

Adjuster Assembly

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 612211 Brake Assembly (Driver Side) (Includes Items 3 - 9) .....ccooevvviiiiiiiniiiiereeeeeenn. 1
2 612189 Brake Assembly (Passenger Side) (Includes Items 3-8, 10)........cccceeeeeieernnnn. 1
3 612411 Brake Shoe, Leading .........ococuiiiiiiiiiiiiieee e 1
4 612412 Brake Shoe, Trailing .......coooiiiiiiiiiiiee e 1
5 612413 DUSE COVE ...ttt 1
6 612415 Brake SPring, TOP «uvuuuueieiiii et e e e e e e e e e e e e e e e aaaaaan 1
7 612414 Brake Spring, BOMOM ......oooiiiiieieeee e 1
8 612416 SNOE ClAMIP .t 2
9 612418 Gear Adjuster (DriVEr SIAE) .....coevvcieiiiiiieiee e e e e e e s e e e e e e e e e e e snneenes 1
10 612417 Gear Adjuster (Passenger Side).........oovevevveiiiiiiiiiiiiiie e eee e 1
11
12
13 17083G2 Hex Head Bolt, 5/16" - 24 X 1" Lg, Grade 8 ........ccccvvvveeiieeieeeee s ceevvineeeee e 8
14 15126G1 LOCK NUL, 5/16" = 24 ...t 8
15 612928 Castle NUL, 5/8" - 18 ..ttt a e e e 2
16 21807G2 Brake Drum Assembly (Includes Items 17, 18) .......cccuveveiiiiiieiieiiiiiieee i, 2
17 20947G1 Brake DIUM ...t 1
18 19862G2 Lug Bolt, 1/2" - 20 X 1.218" L .uuvuureeeeeeiiaaeeaaeeiaeiiiieire et e 4
19
20
21 21809G1 Flat Washer, Inner Wheel Rim, 1.31" O.D. X .85" L.D.....ccccevviiiiiiiienee s 2
22 606945 Flat Washer - Brake Drum, 1.75" O.D. X .89" .D. ....oooiiiiiiiiiiieieeeeeee, 2
23
24 10387G1 Cotter Pin, .125" X 1.50" L ..uvvvreririeieeeeeeiisiieiiiiierieeereeeeeeeeessssnnnnreneeeeeaeaeeeseens 2
25 652248 Brake Cable Bracket (Passenger Side) ........ccoovvvviciiviiiiiieiieieee e 1
26 652249 Brake Cable Bracket (Driver Side) ........uuuuiiieiniiiieee e 1

Page D-8




BRAKES

Notes:

Page D-9 694824 Service Parts Manual



BRAKES

Notes:

694824 Service Parts Manual Page D-10




0 Primary Team Clutch includes items 2 - 11 %&j

e Secondary Team Clutch includes items 13 - 19

Front of Vehicle

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 672686 Primary Team Clutch (Includes Items 2 - 11) .....ccccccvviiiiiiiiieee e 1
2 619333 Primary Starter PUIEY ..........oiiiiii i 1
3 619334 Stationary ASSEMDIY ........eiiiiiiii e 1
4 619335 Moveable Primary ASSEMDIY ........ccoiiiiiiiiiiiie e 1
5 619336 Shift Roller ASSEMDBIY .......evviiiiieee e 6
6 619337 Shim, 39.5MM X 3L.75MM ..ooiiiiiii e 1
7 644303 Primary Spider ASSEMDBIY ........uuiiiiiiiiiiie e 1
8 619339 Primary Dust Cover ASSEMDIY .......cooiiiiiiieiiii e 1
9 644305 Button, Torque Primary (Not lllustrated) ..........cccceveeiiieeeeeeiiiicciiieeeeee e 1
10 619332 Hex Washer Head Bolt, 1/4” - 20 X 3/4” Lg.....cooveciiiiiieeeeeee e 7
11 644306 Plug, Torque Button (Not lustrated)...........ccoouiiiiiiiiiiiiieiieeeee e 6
12 644300 Secondary Team Clutch (Includes Items 13 - 19) .....oociiieeiiiiiiiieeeieeee e, 1
13 * Secondary Stationary CIUtCh ...........cuviiiiiiiiie e 1
14 * Moveable Secondary CIULCN...........ccoooiiiiiiii e 1
15 619327 INNer Retainer SPriNg .....cooo i 1
16 644304 COMPrESSION SPFING -evveeieiiiiiiee ettt e e e s b e e e s sbreeeeeaes 1
17 619329 Outer SPriNG RETAINET ... ...cviiiieeee e e e e e e e 1
18 619330 RetaiNer RING.......cuuuuiiiiiiiiiii e e e e e e e e e e e e e e e eeaeaeanes 1
19 619331 Thrust Washer, 1.530" X 1.830" X 1" ......uuuiiiiiiiiiieieee e 1
20
21 606239 Conical Washer, ML2 ..o e 2
22 00566G3 Lock Washer (Spring TYPE), 3/8.....oeeuirieieiiiiiiie et 2
23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8.........ccceeviiiiiiiiiiiiiiiieeeenn. 1
24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8........cccvvveiiiiiiiieiiiiiieeenn, 1
25 606230 Clutch Washer, 27.5mm O.D X 13.06 1.D. .....ccvviiiiiiiiie e 1
26
27 618630 DIIVE BEIL...ceeiiiieee ettt a e 1

Page E-2




CLUTCH

Notes:

Page E-3 694824 Service Parts Manual



CLUTCH

Notes:

694824 Service Parts Manual Page E-4




° Direction Selector Assembly includes items 2 - 34

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 603416 Direction Selector Assembly (Includes Items 2 - 34)........cevveeveeeeeeviiiiccinvinnnnn, 1
2 606077 Direction Selector Bracket.............voviiiiiiieiiiiene e 1
3 70233G01 Direction Selector Shaft..........ccueiiiiiii e 1
4 603700 Direction SeleCtor CaM........o.oiiiiiiie e 1
5 14390G1 LOCK NUL, 3/8™ = 24 ...ttt 1
6 25664G2 BUSHING, 1/2" X .750" L «ooo oottt 1
7
8 72724G01 NeULral LOCK PN .......oiiiiiiii et 1
9 72733G01 COMPIESSION SPIING .euvvrrieiiieiieeeeeeiesieiieeereereeeee e e s e s sssasrrrrrrereeaeeessesannnnns 1
10 72729G01 Neutral LOCK LatCh.........cvviiiiiiiii e 1
11 00734G2 LOCK NUL, 1/4" = 28 ..t 1
12 28574G01 EXIENSION SPIING .eviiiiiiiiiiiie ettt 1
13 72732G01 Ball StUd, #10 - B2 ...t 1
14 00734G5 LOCK NUL, #10 = 32 .o 1
15
16
17 72736G01 IMICIO SWILCH .. 1
18 01062G01 Round Head Screw, #4 - 40 X 1" Lg ..cccoeviiiiiiiiiiiieeeeeee e 2
19 00559G1 FIat WAShEE, #4 ...t 2
20 00565G1 [0 To QY= T (=] PR R 2
21 00526G2 HEX NUL, #4 = 40 .ot 2
22
23
24
25
26
27
28
29 603615 Shifter CabI@ ... 1
30 25727G01 CUP WASKHEL, L/A" .. 4
31 72735G01 COMPIESSION SPIING .eveeeeeiiiieeeeee ittt et e e e e e e e e e e e e e e e e e e e e e e e annenes 2

Page F-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 632891 PIVOT BraCKet......coiiiiiiiei e 1
33 00734G5 LOCK NUL, #10 - B2ttt e e e e e e e e e 1
34 22754G4 Bushing (FIP LOK), .250"......coi ittt 1
35
36 70227G01 Socket Head Bolt 1/4" - 20 x 7/8" Lg, Grade 8 ........ccoooviiiiiiiiiiiiiiiieiieeeeeeeen 2
37 11027G2 LOCK NUL, 1/4" = 20 et ee e e e e e e as 2
38 31539G1 Nylon Clamp, 15.5" Lg (Not llustrated) ...........cccoceeeeiniiiineeiniiiee e 1
39
40
41
42
43 71205G01 Direction Selector HaNAIE........coooeee i eeeeaaanns 1
44 01037G02 Truss Head Phillips Screw, #10 - 32 X 1/2" Lg..cooiiiieieeeeeeeeeeeeevese e 1
45 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 .........ccccvvviieieeieeeeennnn. 1
46 450452 HEX NUL, MB - L e e e e e e e e e e e e e eeeeeaeeenes 1

Page F-3




DIRECTION SELECTOR

Notes:

694824 Service Parts Manual Page F-4




Front of Vehicle

See STARTER GENERATOR Section

ﬁ@ll@lo

To Solenoid

Chassis Frame

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 607053 #6 GA Wire (BIack 8", F1 = A2)....coiiiiieiii et 1
2 25682G01 TErMINAl COVE ...ttt 3
3 25682G01 Terminal Cover (For CE VEhiCIes).........coooiiiiiiiiiiieie e 2
4 638433 Battery, 12V ...t 1
5 637484 Battery, 12V, HD ......ooiiiieeeee e e 1
6 640488 Battery BOlt ... 2
7
8
9
10 72101G02 Battery HOId DOWN ......oooeieecee e 1
11 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 ... 1
12 00565G8 LOCK WaAShEL, 5/18" ... ..ot e e e e e 1
13 00571G2 Flat Washer (SS), 5/16" .......ooiiiiiiiee ettt 1
14 652441G03 Battery Tray . ..o a e e e e e e 1
15
16 645191 Battery/Engine Ground Cable ..o 1
17 25976G19 H14 GAWIrE (BIack 6") ...c.veeiiieiieiiie et 1
18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 .......ccccoceeiiriiieiie e 2
19 11027G1 Flanged Lock Nut, 5/16" - 18 ... ..eii i 2
20 26676G01 Flanged Hex Head Bolt, M6 - 1 X 23MM LG .....cooviiiiiiiiiiiiiiieee e 1
21 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8.............cceevvvivnrrnnnenn. 1
22 00715G2 Hex Washer Head Screw, 5/16" - 18 X .875" L ....vvvvrieiiiieeiieeeeeeeeeceiveee 4
23 607103 HO GAWIIE, 42" LG ceeeineeeeiie ettt ettt e e e saeeene e sneeeneeas 1
24 695052 MaIN HAMESS ... 1
25
26 73049G01 Direction SeleCtor COVET .........eiiiiiiiiiiiieeiee et 1
27 16469G1 Fender Washer, 1/4" ... ..o et 1
28 00114G6 Hex Washer Head Slotted Tapping Screw, 1/4" - 14 x 3/4" Lg......ccceevvuvneeen. 1
29 608772 #6AWG Wire (Blue) (For CE vehicles) (Not lllustrated) ............ccccovvviveveenennnn. 1
30 625757 #6AWG Wire (Blue) (Solenoid - F2) (For CE Vehicles) (Not lllustrated) .......... 1

Page G-2




Electrical Plate Assembly

includes items 2 - 11 ) ” /-\Q

Front of Vehicle

RED

Solenoid

1

Part of To F2 On Starter/ Generator
Solenoid .5 /

e

~ /N

Floorboard

»~~_Part of Horn
3

Use existing

” 9 hardware fro
Airbox

Front of Vehicle

FUSE BLOCK

HORN BUTTON
HORN

Page G-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 660446 Electrical Plate Assembly (Includes Items 2 - 11) ...ovvvieiiiiieeeeeeei e, 1
2 73057G02 BraCKet ..ot e 1
3 27739G01 Voltage ReguIator...........ooiiiiie e 1
4 663716 S Yo 1= o To e OSSPSR 1
5 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5.......cccovviiiiiiiiieeeeeee 1
6 00661G8 Hex Head Bolt (SS), 1/4" - 20 X 1" Lg.eeceeieeeieeeieeiie e 1
7 11027G2 Flanged LOck NUt, 1/4" = 20 .....c.eiiiieie e 2
8 658683 Electrical Plate Harness ............ooiiiiiiiiiiie e 1
9 73446G01 Faston Tab, 90°.........oi it 2
10 645190 H#6 GAWIre ASSEMDIY ...t 1
11 25978G56 #18 GA Wire Assembly (BIack)...........coooiiiiiiiiiiiiiicieee e 1
12 00567G7 Lock Washer (External TOOth TYPE) ..cccoviuuiiiiiiiiiiiii e 1
13 00532G1 HEX NUL, 1/4" = 20t 1
14
15 27068G01 HOrn SWItCh BOOL ..o 1
16
17 32860G01 [ 0] 4 o ISP 1
18 608397 HOMN PIAE ... e 1
19 17318G1 HOIN SWItCh ... 1
20 73446G01 = 11 o] T - 1 o SR 1
21
22 15058G6 Rivet, (Aluminum BIack)..........ocoiiiiiiiiiie e 2
23 676066G01 Fuse Block (Includes Item 24)..........ooooiiiiiiiii e 1
24 636455G23 VTS T A S 3

Page G-4




o Headlight Assembly, Driver Side includes items 3 - 10

a Headlight Assembly, Passenger Side includes items 3 - 9, 11

%};\/A

Headlight

Headlight Driver side Shown
Passenger side Shown .

Page G-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 602928 Headlight Assembly (Driver Side) (Includes ltems 3 - 10)...........ccoeeviunnrnnnenn. 1
2 603328 Headlight Assembly (Passenger Side) (Includes ltems 3 -9, 11) ... 1
3 74004G02 Headlight BUID ..........oii e 1
4 676687 TUrN SigNal BUID ... e 1
5 608322 Headlight Retainer.........cccooiiiiiii i 1
6 608328 Button Head Torx Screw, M3 - 1.3 X 14mMM Lg ......vvvvieeiieieeeeiiiieiiiiivinee, 1
7 607487 Turn Signal Wire Harmess. ........c.ooiiiiiiiiiii e 1
8 615459 (0o USSR 1
9
10 604607 Headlight without Bulbs (Driver Side).........ccccceiveiiiiiiiee e 1
11 604609 Headlight without Bulbs (Passenger Side) .........ccocoviiiiiiiiiiiee e, 1
12
13
14 625280 Headlight Bezel (Driver Side)........c.uuiviiiiiiiie et 1
15 625281 Headlight Bezel (Passenger Side) ......c..ueiviiiiiiiiiiiiiiee e 1
16 626275 [ oT=To 1T | T A o S 2
17 626276 Headlight CliP........eeeieiiiie e 2
18 626277 Headlight CliP.........eoiiiie e 2
19 71597G01 Self Threading Nut, 5 X 10 X 15MM...cooiiii e 6
20
21 645207 Accessory Harness (Not lllustrated).............ccoooviiiiiiiiiiieeeeeeee e, 1

Page G-6




N

Ny
TAILLIGHT ASSEMBLY ﬁ Q
4 ° a
. /
Front of Vehicle . /'

,//

Light Assembly to Bezel

Front of Vehicle

Page G-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 655150 Taillight Bezel (Drver Sid@)........eeiuiiieiiiieiie et 1
2 655152 Taillight Bezel (Passenger Side) .......c.ueveeeiiiiiiieeeiiiiee e ereee e 1
3 71364G02 J-TYPE NUL, B .t e e e an 4
4 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" Lg.....cueiioeeeiiee e 2
5 22288G1 Taillight ASSEMDIY ......ceiiiiiie s 1
6 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 X 3/4" Lg......covccveeveeiiiiiiee e, 4
7 14601G11 Rivet (Aluminum), 3/16" X 9/16" ... e 2
8
9 73290G03 BUZZET ... e 1
10 01041G01 RIVEL, B/32" ...ttt 2
11
12
13
14
15 31539G1 NYION Clamp, 15.5" LG cooiiiiiiee e 5

Page G-8




KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

\C¢

Front of Vehicle

HOUR METER

SOLENOID
CT)VER

Front of Vehicle

Page G-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33639G01 Ignition Switch (With Light) ........ooiiiiiii e 1
2
3
4
5
6 00568G6 Lock Washer (External Tooth Type), 3/4" .......coociiieiiiee e 1
7 17137G1 Face NUt, 3/4" = 20 ...ttt 1
8
9
10 659101 Malfunction Indicator Light ... 1
11 659085 Fuse Bracket (For Vehicles without Hour Meter) ..., 1
12 662631 Fuse Bracket (For Vehicles with Hour Meter) ..., 1
13 664689 Hour Meter Harness........oouveiiiiieee e 1
14 617074 HOUP MEEET ...t 1
15 17618G1 NYION Clamp, 7" LG« 2
16
17 71055G01 RIVEL, 3/16" DiA. ...eveeeiiiiie ittt et 1

Page G-10




ELECTRICAL

Notes:

Page G-11 694824 Service Parts Manual



ELECTRICAL

Notes:

694824 Service Parts Manual Page G-12




o Engine, Gas, 13HP includes items 2 - 5

é Front of Vehicle

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658237 Engine, Gas, 13HP (Includes HemMS 2 - 5)....ccocoiiiiiciiiiiiiieeece e 1
2 603562 'O  RING, LOMM .ttt e e r e e e e e e e e e e e anaes 1
3 607454 L0 ]| I 1 (= ST UPPUPPPPPPPRPP 1
4 607462 SPATK PIUG cc ot 1
5 603557 (@ 1T = V] 1 = 1 T PSSR 1
6 606390 DIP SHCK .ttt ettt e e e e e e e e e e e e e e 1
7 674854 IMIUTFLI < ettt e e ettt e e e e e e e e e e e e e nnnranes 1
8 657450 EXNAUSE PIPE ... 1
9 606272 SPlit Washer, BMM .......cooiiiiie e e e e e e 4
10 606267 Jam NUL, M8 - 1.25. .. 4
11 606279 Flanged Nut, M10 - 1.25 ..ot 1
12 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccccevvvvveenn. 3
13 602330 Flanged Hex Head Bolt, M8 - 1.25 X 30MM LJ .....uuvvmiiiiiiiieeeeeeeiis e 2
14 603599 EXNAUSE GASKEL........evieeiieiiieeece et 2
15 657449 OXYGEIN SENSOI ..ottt e e e e e e e e e e e e e et ettt eaeesbe bbb s e s e e e e e e e eaaaaaaaeeeeeessnsnnes 1

Page H-2




ENGINE AND MUFFLER

Notes:

Page H-3 694824 Service Parts Manual



ENGINE AND MUFFLER

Notes:

694824 Service Parts Manual Page H-4




e Front Mount Bracket Assembly includes items 9 - 13

Part of Frame

Front of Vehicle

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 630776 o L TSN = SRR 1
2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8..........cccceeeeeeerennnn. 4
3
4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8...........ccceevvvvveenn. 4
5 603823 Flat WaSher, MLO .......oooiiiiiiieeiee e 4
6 606279 Flanged Hex Nut, M10 - 1.25 ... 4
7
8 662794 Front Mount Bracket Assembly (includes Items 9 - 13)........ccccoiiiiiiiiniiiiineennne 1
9 625345 Front MOUNE BraCKet ............oooiiiiiiiiiciiie e 1
10 605757 L o] 01T =0 o o1 RPN 2
11 00974G01 HexX NUL, MLO - 1.5 Lo e e e e e eeeeeees 2
12 608654 Lock Washer (Split), LOMM .....ouiiiiiiiiiiie e 2
13 692754 Tube Clamp (WiIde), 1" .....eeeieeeeieee e a e e e 1
14 72016G01 B o TSI o = o T 1
15 11098G5 LOCK NUL, 3/8" = 16 ..ttt ettt e e e e e e e e e e 1
16 01109G01 LOCK NUL, 5/16" = 18 ...eeeiiiiiiiiiieie ettt e et e e e e e e e s e s eneeneeee s 1
17 00643G1 Flat WaSher, 3/8" ...t 1
18 00559G8 Flat WasSher, 5/L6" ... ...ttt e e e e e e e s 1
19 00438G7 Hex Head Bolt, 5/16" - 18 X 7/8" Lg, Grade 5 ........c.cuuvveiiiiiiiiiiieiiiieeeeeee 1
20 00428G8 Hex Head Bolt, 3/8" - 16 X 2.75" L +uvvveeriiieeeeeiiiiiiiiiiiieieeee e e e e e e e e s sseineeeeeeee s 1
21 652247 CroSSMEMDBEr BraCe ......cooviiiiiiieiiie et 1

Page J-2




ENGINE MOUNTING

Notes:

Page J-3 694824 Service Parts Manual



ENGINE MOUNTING

Notes:

694824 Service Parts Manual Page J-4




Yo \
Part of

Front of Vehicle

° Spindle and Hub Assembly (Passenger Side) includes items 4 - 13

@ Spindle and Hub Assembly (Driver Side) includes items 5 - 13, 15

Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652822 FIONT AXIE «.c e 1
2
3 70942G03 Spindle and Hub Assembly, 4 Lug (Passenger Side)

(INCIUAES ITEBMS 4 = 13) .ttt e e e e e e e e e e e 1
4 70940G02 Spindle Assembly (Passenger Side) .........ccceeeeiiiiiiieeiniiiie e 1
5 25146G1 GrEASE SAL....cciiiiii ettt 1
6 11750G2 o] 11 g = T= = T o o PRSP 2
7 70589G01 WHhEEl HUD ... 1
8 19862G1 Lug Bolt, 1/2" - 20 X 1 3/16" L ueeeeeiiirrieeeiiiiiiee et 4
9 12093G1 Castellated NUL, 1" - 14, ..o 1
10 00798G8 Cotter Pin, 5/32" X L 3/4" Lg oottt 1
11 632925 Flanged BUSHING......coiiiiiiiii e 1
12 632926 BUSNING . . 1
13 51141G1 = Lot =3 === 1o o SR 2
14 70673G03 Spindle and Hub Assembly, 4 Lug (Driver Side)

(INCludes IHEMS 5 = 13, 15) .uuuuuiiiiiiie i e e e e e e 1
15 70742G02 Spindle Assembly (DriVEr SIA) .......ooiieuuiiiiiiiieieee e 1
16
17 00407G6 Hex Head Bolt 1/2" - 13 X 6" Lg, Grade 5 ........ccooeccvvviiiieiieeeee e 1
18 00560G3 Flat Washer, L1/2" ...t e e 2
19 70745G01 KiNG Pin TUDE ...t 1
20 70754G01 THrUSt WaSher (SS), 1" ...ttt e e 1
21 14390G6 LOCK NUL, 172" = 13 1ottt ettt sttt et et 1
22 76419G01 SNOCK ADSOIDET ... 1
23 10044G01 V4101 O o B PP U PP 2
24 10435G1 Shock ADSOrber Washer ...........oooiiiii e 4
25 10194G1 RUDBDBEr BUSHING ...t e e e e e e e 4
26 00532G6 HEX NUL, 378" = 24 ...t 2
27 70989G03 LEAT SPIING . ceiieiiiiei ettt e e e e e e e e e e e e aaaaes 2
28 652258 SPING PIALE....co it 4
29 00734G1 LOCK NUL, 7/18" = 14 ..ottt 11
30 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 .......uevieiiiiiiiiiiiiiiiiiiieeeeee e 11




° Tie Rod Assembly includes items 8 - 12

@ Steering Coloumn Kit includes items 20 - 30 /,/ N
{ f >/° / N
/!

. -

% Vs <7

Front of Vehicle @\
/

/@ /// ? Front of Vehicle E
/ |
| 1 - o _

|
\
|

Page K-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602979 S C=T= 1T T YAV 1= = R 1
2
3 607925 SCOMECArd HOIAET ...t 1
4 14390G2 LOCK NUL, 5/8" = 18 ...iiiiiiiiie ittt e e e e e e e e e e e e e e s e anneenreees 1
5
6 00734G1 LOCK NUL, 7/168" = 14 ...t e e 2
7 70876G02 Tie Rod Assembly (Includes Items 8 - 12) .......ouuiiiiiiiiiiiiieiie e 1
8 70897G02 Threaded RO, 24" Lg ..uuvveiieiiiieieeee e e e e e 1
9 70902G01 Tie Rod End (Left Hand Threads).........ccccccviiieiiiiieee e 1
10 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) ...........ccccoevivreeriiviiiiceeee, 1
11 70902G02 Tie Rod End (Right Hand Threads) ..........cuuueeiiiiiiiiiiiiiiiieieeeee e 1
12 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads).........ccccocvveeeiiiiiieiiiiniiieeens 1
13
14 00879G1 LOCK Washer, 3/8" ... ..t 4
15 01006G01 Hex Head Bolt, 3/8" - 16 X 1 1/4" L .ueeeeteiiaaaaaaiee et 4
16 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5.........occcveeeiiiiiieieniiieee e 1
17 00565G8 LOCK WASNET, B/16" ...ttt 1
18
19 70758G05 Steering Column Kit (Includes Items 20 - 30) .....cooooiiiiiiiiiiiiiiiiieeee e 1
20 00565G8 LOCK WaAShEr, B/1B".... .o 1
21 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5........ccccvvvvveeeeeeriiiiiiinnn, 1
22 70610G03 S (== o T @ ] 81 1 o T 1
23 28569G01 Steering Column BUSNING .......oooiiiiiiiiiiie e 1
24 01022G01 Hex Washer Head Screw, #6 - 20 X 5/16" Lg .....cccvvveeeiiiiiiee e 1
25 70607G01 Steering Shaft.......ccc e 1
26 70580G01 Intermediate SNaft .............ooviiiiiiii e 1
27 70751G01 Retaining RiNg (INternal)..............eeiiiiiiiiii e 1
28 70888G01 Retaining RiNG (EXIEINAI) .....cciiiiiiiiiiiiiie e 1
29 15112G1 2 1IN S7= = 4T T P 1
30 70887G01 WaVe WASNET ..o 1
31

Page K-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5.......cccooviiiiiiiiiiiiiieiieieeeeeeee 2
33 01068G01 Hex Head Bolt, 7/16" - 14 x 3 1/2" Lg, Grade 5......cccooviiiiiiiiiiiiiiiiecieeeeeeeeen 1
34 70667G02 1= o = R I PP PPPR 2
35 70667G04 SPACET (SNOM), 89" ...ciiiiee e —————————————— 1
36 00532G7 HEX NUL, 7/16" - 14 oottt e e e e e 1
37 00560G2 Flat WaShEr, 7116 ...ttt e e e e e 7
38 00734G1 LOCK NUL, 7/16" - 14 ..ottt e e e e e e e a s 3
39 70997G01 (0701 S TSP U P PPP PR PP 1
40 71055G01 Rivet (Aluminum), 3/L16" X 1" LOu.euteeieaaiaiiiaiiiiieie et 1
41
42 613372 Steering Stop, Bracket..........ooo i 1
43 00414G6 Hex Head Screw, 1/4" - 20 X 1/2" L cccoeeieeecieiieieeeeee e e e n e e e e e 1
44 00559G8 Flat WaSher, 5/L6" ...t e e 1
45 14390G4 LOCK NUL, 1/4" = 20 ettt e e e e e e e e e e 1

Page K-5




FRONT SUSPENSION AND STEERING

Notes:

694824 Service Parts Manual Page K-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70964G01 Rack and Pinion Unit (Includes tems 2 - 23).......coooiiiciviiiiieerieee e 1
2 70965G01 Steering Rack Cover and Bearing .........cccceeeieiiiieeeeeeececeeeesen e 1
3
4 * JaM NUL, 172" = 20t a e e e e e 1
5 70750G01 Retaining RiNG (EXErNal) ........uuviiiiiiiieiee e 1
6 15112G1 Ball BEANNG .oeeeeeeeiiiiiiiie ettt e e e e e e e e e e e e 1
7 70603G01 PINMION ..ttt e e e e e e aarane 1
8 70751G01 Retaining RIiNG (INTEMN@A1)..........uviiiiiiiiiie e 1
9 70638G01 Y= = LN (T o ) O PRSERRRR 1
10 70604G01 SteerniNg RACK ... 1
11 * Set Screw, #10 - 32 X 25" Lg cooiiiiiiiieeieiiiire e 1
12 70590G01 RACK LOAUE ..ttt et 1
13 70666G01 (00] 4] 0 (=TS0 TS 0 11 o SRR 1
14 70645G01 Gasket (Rack Loader COVEN) ........oovvvvieiiieiiiiiiiiiisie e e e e e e e e ee e e e e e 1
15 652259 Cover (RACK LOAAEE) .....ueeiiiiiiieeee ittt 1
16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5.........cccccveevvuvnnnn. 2
17 10389G3 Grease Fitting (Straight) .........oooiiiiee e 1
18 70694G01 oo I = T I (0 0 T=T ) PSPPSR 1
19 70961G01 RACK BOOL ...ttt a e e e e e 1
20 12416G2 NYION Clamp, 11.8" g ...uueeeieiiiiiiiee ettt ettt e e e 1
21 11391G8 [ [0 1SS T O F= g ] o T S S 1
22
23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25).......ccoooiiiiiiiiiiiiiiiieiieeeeeee, 1
24 50641G1 GIOMMIBT ..t e e et r e e e e e e e 1
25 * Hex Slotted NUt, 7/16" = 20 ......ccooiiiiiiieiec e 1
26 10387G2 Cotter Pin, 3/32" X LM et 1

Page K-8




FRONT SUSPENSION AND STEERING

Notes:

Page K-9 694824 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

694824 Service Parts Manual Page K-10




G Fuel Tank Assembly (without Sender Unit) includes items 2 - 8

Q Carbon Canister Assembly includes items 22 - 26

To Exhaust

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646824 Fuel Tank Assembly (without Sender Unit) (Includes Items 2 - 8)..........ceeeee.... 1
2 646306 FUBITANK .. 1
3 646837 FUBI PUMP LI ..ttt 1
4 646838 S e e e e e e et raaaaeeeeaa e 1
5 647810 LT ] 0 010 1] SO PP PRRRRR 1
6 647809 ROHOVET VAIVE ... e 1
7 670898 FUBE Cap et e e 1
8 646352 Fuel Pickup without Sender ASSEMDBIY ........cccuviiiiiiiiiiei e 1
9 32372G6 VINYE THIM, 6.25" L wetveriiiiiieeeeee e s iessitiee e e e e e e s e s s s are e e e e e e e e s e e s s s nnnnnnnnneees 1
10 666351 FUuel HOSE ASSEMDIY ... .o e e e e e e e 1
11
12 664747 TUDE Clam, (5 e e e e 2
13 602409 Barrel Clip, M6 - 1 (NOt HIUStrated).........ceeviveeeeiiieiciiiieeee e 2
14 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........ccccccceeeiiiiierenennn. 2
15 70483G01 SPACEL, 5/LB" - 18 et as 1
16 00438G8 Hex Head Bolt, 5/16" - 18 X 1" Lg, Grade 5 ........cooiuiiiiiiiiiiiiiee e 1
17 11098G6 LOCK NUL, 5/168" = 18 ..eeeeiieiiiiiieee ittt ettt 3
18 00559G8 Flat WasSher, 5/L6" ... ...ttt e e e e e e e s 4
19 10570G11 RIVEL, 3/16" DA X 70" ...eeeeeieiiee ettt ee e e e e e e e 2
20 606310 Carbon Canister Mounting Bracket ..o 1
21 662807 Carbon Canister Assembly (Includes Items 22 - 26) ......cccccvvvvvievereeeeeeniesiiinnns 1
22 606071 Carbon CaniStEr .........veiii i 1
23 18292G1 ClampP, 172" O.D .. 2
24 606963 Clamp, 316" LD .ot e e 2
25 27184G14 FUEI SYSIEM TUDE....ciiiii e 1
26 662608 HOSE, 3/16™ [.D. X 37" L coee ittt 1

Page L-2




FUEL SYSTEM

Notes:

Page L-3 694824 Service Parts Manual



FUEL SYSTEM

Notes:

694824 Service Parts Manual Page L-4




o Rear Axle, 11.47:1 includes items 3 - 63
eAxIe Case L Complete includes items 4 - 13, 24
@Axle Case R Complete includes items 13, 19 - 23
@Diﬁerential Case includes items 34, 47, 49 and 50
@ Differential Assembly includes items 46, 48 and 52
@Gear, 60 Complete includes item 51

@Axle Shaft L Complete includes item 56

@Axle Shaft R Complete includes item 56

Page M-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 670468 Rear Axle, 11.47:1 (Includes IteMS 3 - 63) ...cevvvieeeeiiiiiciiiiieeere e 1
2
3 639859 Axle Case L Complete (Includes ltems 4 - 13, 24) .......ooviiiiiniiiiiiiiienaeennnn, 1
4 665887 GOVEIMON GEAT ...ttt ee ettt e e r e e e e e e e e e e 1
5 639689 GOVEINON SIBBVE ....ooiiiiieiee ettt 1
6 607904 FIAt WASNET ... 1
7
8 639698 Governor Gear Shaft..........coooiiiiiiiii e 1
9 639707 GOVEINON SNAMt.....ieiiiiiie e 1
10 639736 Flat Washer, BIMM ..........ooiiiiiiiiceeee e 2
11 607911 Oil Seal, 6 X 10 X 2.5MM ..o 1
12 607913 Retaining RiNG, ES .......oooiiiiiii e 1
13 639738 Oil Seal, 24 X 40 X OMM .cciiiiiiiiieiee e 2
14 26818G01 SEEEI Bl ... 1
15 26819G01 SPHING vttt ettt ettt ettt 1
16 26831G01 L T= 1S3 ] 0 SO PPRSRRRR 1
17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 X 12MM LJ ..ccovvveeeeeiiiiiiiniieeeeeeeee. 1
18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) ....covvvvvvriiiiiiiieieeennn, 1
19 639746 SeleCt Shaft.. ..o 1
20 607915 Oil Seal, 13 X 22 X BIMM cevvniiiiieeie e e 1
21 607916 SNap RiNG, 13MM oo e e e e e s 1
22 607917 Spacer, 13 X LMIM ..o 1
23 640093 Oil Seal, 28 X 47 X MM .ceiiiiiiiiee et 1
24 607919 AP Breather ... ...oooii e 1
25 639747 (O 1T - V] 1 = 1 T OSSR 2
26 639748 GASKEL, LAIMIM .oeiiiiiiiiiee ettt e e e e e e s eee e 2
27 26785G01 Ball BEANNG (B204) .........vveeeeeeeeeeeeeeeeee et s et 2
28 665888 €101V CT g g (o] g 1T fC ¥ RN 1
29 607920 PN, B X 121ttt 1
30 639750 INPUE SNATL ... 1
31 607922 Ball Bearing (B2/28) .......ccoui ittt 1

Page M-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 639868 Ball Bearing (TMB202) .......cciueiiiiieiiiesiee sttt 2
33 639755 COUNLEr SNAFL ..o 1
34 640744 Ball Bearing (6006) .........ooouurieeieeiiaiiiieeeaeeeeeiiieee e e e e e e 1
35 639758 GAN, B4ttt bbbt ae e e 1
36 639869 L0103 T o = 2
37 639760 Ball BEAriNg (B304)......ceiiiiiieiiieiie ittt 2
38 639768 Flanged Hex Head Bolt, M8 - 1.25 X 40MM Lg .....ceveeiiiiiiiiiiieiaeeiiiiieeeeenns 1
39 639769 GRAN, L7ttt bbb e 1
40 28689G01 Collar, 24 X 7.5MIM oo s 1
41 639771 (=T | P YR 1
42 670697 CenEEr SHAT ....cooieiiie e 1
43 639774 CIULCN PN et 1
44 670696 GAN, BL...iiiitiiiee ettt 1
45 639797 SPACEN, 20 X 2MMN it 2
46 639872 Differential Case (Includes ltems 34, 47, 49 and 50)...........cccccceeeeenns 1
47 639800 Differential Pair Gear...........coooveeiiiiiiiiie e 1
48 26808G01 Hex Head Bolt, M10 - 1.25 X 26MM Lg......ccoooirririieiieiiiiecie e 6
49 28723G01 Differential Shaft............oooiiii 1
50 28697G01 SPrNG PiN, 4 X AL ...t 1
51 639801 Ball Bearing (6007) ........uuvuuurimiiiiiiiiieieieeeeeeeeeeereeeraesassaaaaaeaeaaaeaaaaens 1
52 640739 Gear, 60 Complete (Includes Item 51)......cccoevveeieiiiiiiiiceeceeeee 1
53 607938 Castle NUt, M22 - 1.5 .. 2
54 639876 Axle Shaft L Complete (Includes Item 56) ............cceeiiiiiiiiiiiaiiiiiiiieeeeeeee 1
55 639881 Axle Shaft R Complete (Includes tem 56) ..........cccevvveeeeeeeene, 1
56 639836 Ball Bearing (6205DD).........ccoueeitieiiieniienieesieesieesie et 2
57 607939 AXIE Case L COMPIELE......ueiiiiiiiee et 1
58 607940 AXle CasSe R COMPIELE ....cooeiiiieiee et 1
59 26814G01 SNap RiNG, 52MM..cciiiiiii 2
60 639839 Flanged Hex Head Bolt, M8 - 1.25 X 60MM Lg ....ovvvvvieiiiieiiiiiiiiiiiceeeeeeeee, 9
61 639840 Flanged Hex Head Bolt, M10 - 1.25 X 25mMM Lg .....coovviiiiiiiiiiniiiiieeeiieeenne 10
62 639844 Shift Shaft COMPIELe ........oeeiiiie e 1
63 639847 Differential Assembly (Includes Items 46, 48 and 52) .........cccccccvvvvveeeenns 1

Page M-3




REAR AXLE

Notes:

694824 Service Parts Manual Page M-4




=
(!:@ @ Front of Vehicle
°Pe @

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605722 [T LY o1 Vo P 1
2 605445 Leaf Spring Bushing (FrONt) .........uueiiiiiiiiie e 1
3 00665G9 Hex Head Bolt (SS), 3/8" - 16 X 3 1/2" Lg «eeeeeeeiieiiiiiiiiiiieeee e 1
4 00643G1 Flat Washer, 3/8" ...ttt e e e e s 1
5 12262G1 Flanged LOCK NUL, 3/8" = 16 ....cccoiiiiiiiiiieiieee e e e e e 1
6
7
8
9
10 70289G02 SPIit SPACET (SEEEI) v e 2
11 624030 Flanged BUSHING .......ueiiiiiiiiiiiei ettt e e 4
12
13 00665G9 Hex Head Bolt (SS), 3/8" - 16 X 3 1/2" Lg wvvvveeeee e it e e 2
14 11098G5 LOCK NUL, 3/8" = 16 ...ttt e e 2
15 604961 SNACKIE PIALE ... 2
16
17
18 605938 Axle Bracket (DriVer SIAE).......ccoov i 1
19 605958 Axle Bracket (Passenger SIide) ..........ueeeiiiiiiiiiiiiiiiiiieeee e 1
20
21 32195G3 U-DOIt, 2 3/8" DI X 5" LG weveeiurieiiieeitie ittt 2
22 652246 Rear SUSPEeNnSIoN PIate ...........ovuuiiiiiiiiiie e 1
23 00643G1 Flat Washer, /8" ... ...ttt a e e 4
24 11098G5 LOCK NUL, 3/8" = 16 ..ottt e e e e e e e e e e e e s s aneenreees 4
25
26
27 642085 SNOCK ADSOIDET ... 2
28 10435G1 Washer (Shock Absorber), .406" [.D. X 1.25" O.D. ....coociiiieiiiiiiiiieeiiiieeeeee 4
29 10194G1 U] o] o= gl = U 1] 1T S 4
30 00532G6 HEX NUL, /8" - 24 ... et 2
31 10044G01 V4101 O o B PP P PRI 1

Page N-2




REAR SUSPENSION

Notes:

Page N-3 694824 Service Parts Manual



REAR SUSPENSION

Notes:

694824 Service Parts Manual Page N-4




0 Seat Bottom Assembly includes items 2 - 13

Front of Vehicle

Part of Frame

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 rxx Seat Bottom Assembly (Includes tems 2 - 13) ...cccooveiiicciiiiiiieiieeree e 1
629269G0103 Tan
629269G0106 Black
2 ok Seat BOOM COVE ......uuiiiiiiiiiiiieiiin e 1
71602G04 Tan
71602G06 Black
3 71603G02 Foam Padding (Seat BOttOM) ...........uuuiiiiiiiiiaaaaaiiiiiiie e 1
4 645492 SEAL BOMOM ...oiiiiiiiiiii ittt 1
5 71012G01 Vinyl Trim (Seat BOtIOM) ......uuuiriiiiieeeeeeies it e e e e e e e e e e s s seeneeee e e e eee s 1
6 617644 Hip Restraint (Passenger Side) .......ccoeeeiiiiiiieeeeeiceis e ee e e e e eaaaeans 1
7 617645 Hip Restraint (Driver SIdE)........ooooiiiiiieieeee e 1
8 71610G01 SEAL HINGE ... 2
9 00720G08 Phillips Head Tapping Screw, #12 -14 X 1" Lg cuuveeeriereeeeeeeiesiecseinvenenees 6
10 17074G1 SOIING SIAD...cceiiiieeee e 2
11 615417 Button Head Torx Bolt, M10 - 1.5 X 25 MM LQ....euuiiiiiiiiaaaaiiiniiiiiiiiieeeen, 8
12
13 17618G1 Nylon Clamp, 7" (Not HIUStrated) ........cceeveeerieiiiiiiiee e 1
14
15 *rk Seat Back Assembly (Includes tems 16 - 21)....cccooiieiiiiiiiiiiiiiiiiiieeeee e 1
625229G0103 Tan
625229G0106 Black
16 bl Vinyl Seat BACK COVEI .....coiiiiiiieiiiiiiee ettt 1
625234G03 Tan
625234G06 Black
17 625239 Plastic Seat BaCK COVET ........cccivviiieieiiiie e 1
18 625233 Foam Padding (Seat Back) ...........ooovriiiiiiiiiiiiii e 1
19 644266 SEAL BACK BASE ....coiviiiiieiitietee e 1
20
21 17618G1 Nylon Clamp, 7" Lg (Not lllustrated) ...........ccccccniiiiiiiiiee e 1
22 71811G03 Seat SUPPOIt BraCKet........uuuuiiiiie i e a e e e e 2
23 605056 Hex Head Bolt (SS), 1/4" - 20 X 1" Lg «eeeeeeiieiaeaiiaieiiiiiiieeeee e 4
24 00664G7 LOCK WAShEr (SS), L/4" ..ot 4
25 01075G01 Hex Washer Head Taptite Bolt, 3/8" - 16 X 2 1/2" LQ..uuuvvveeeeeeeeeeeiiiiiciiiiveeeen 2

Page P-2




SEATING

Notes:

Page P-3 694824 Service Parts Manual



SEATING

Notes:

694824 Service Parts Manual Page P-4




° Starter / Generator includes items 2 - 17

Q Headband Kit includes item 18

Z

D

\\\\\\\\l////’>

N

{\\\\

i\ N
N
0
AN

N

N
ll
i

2
A\

©

\\

2l
A

NN

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660379 Starter / Generator (INCludes tEMS 2 - 17) ...uvvviiiiiiiiieiee e e e e 1
2 612029 HEX NUL. .. e e e e e e e e e e e e e e eeennnnnees 1
3 612030 LOCK WASHET ...t 1
4 625716 PUIIEY, 2.5" O.D. ..t 1
5 654715 Drive ENA HEAA ......ooiiiiiiiiiiie e 1
6 612033 BEANNG ..ieieeeeeeeeeet et a e e e e e e e e e ———————- 1
7 612034 REtAINING RING ...ttt 1
8 612035 WOOAIUTT KBY .t 1
9 612036 Armature ASSEMBIY ... ————————— 1
10 654716 Frame And Field ASSEMDBIY ........ccooiiiiiii e 1
11 612038 Brush Lead And Terminal Package ..........ccooocuiiiiiiiiiiiiieieee e 1
12 654717 Brush BOX ASSEMDIY .......uuiiiiiiiiiiie e 1
13 656659 BrUSN SPING .t e e e e e s 4
14 612043 WaVY WASKHET ...ttt s e e e e e e e e e e e e e e e eeaaaanees 1
15 612044 21T T4 o [o [P PR PP TR TPPP 1
16 612045 Commutator ENd HEAM .........coovviiiiiiiiieee e 1
17 658172 Headband Kit (Includes Hem 18) ......ccceeeeeiiiiiiiiiiiieeiieeee e 1
18 654718 Headband...........c.oovei it 1

Page R-2




Front of Vehicle

Page R-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631972 Starter/Generator SUPPOrt Bracket .........cccccviviiiiiiiieiece e 1
2 606235 Flanged Hex Head Bolt, M10 - 1.25 X 20mMM Lg......ccceeeeviiiiiiieieiceee e 2
3 660001 Cable GUIAE BraCKet.........cooiiiiiiiieiie e 1
4
5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8...........cccccvvvvvvvennnn. 2
6
7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........ccccuvvvvvieeeenn. 3
8 606255 Hex Jam NUt, ML0 - 1.25 ... 1
9 606274 Flanged Hex NUt, ML10 - 1.25......cccciiiiiiiieiiee e e e e e 1
10 630587 Starter/generator BelL.............eeiiiii i 1
11
12 12064G6 PUSH NUL, 5/LB" ...ttt e e e e e e e e e e s e eeeees 1
13 629763 TENSIONET BOIt ...t 1

Page R-4




STARTER AND GENERATOR

Notes:

Page R-5 694824 Service Parts Manual



STARTER AND GENERATOR

Notes:

694824 Service Parts Manual Page R-6




Tire design may vary by Part Number

0 Wheel and Tire Assembly (Kenda) includes items 12 - 14

Page S-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606179 Wheel and Tire Assembly (Speed Racer) (Passenger Side) .......cccccccvevreeennn. 1
2 606240 Wheel and Tire Assembly (Speed Racer) (Driver Side) .........cccovvvvvvvvvnvneinnnnn. 1
3
4 605310 LUQG NUL, 172" = 20 ettt e e e e e e e e s eeeaeeeeeesaeannnnnes 4
5 608910 Wheel Cap (DIamond)........cceeeiiiiiiiiiiieeie e 1
6
7 12091G2 SPINAIE AP ettt e e e e e e e e e e e e e an 1
8 74175G01 DUSE CAP 1ttt e e e e e e e e 1
9
10
11 652263 Wheel and Tire Assembly (Kenda) (Includes Items 12 - 14) ..........ceeeeveeeeeennn. 1
12 643948 VAIVE STEIM ..ot 1
13 652986 Tire, 20" X 8" - 10" (KE@NAA) ...vvvviieeeeeeieiiiiiiiieie et e e e e e e es s er e e e e e e e e e e 1
14 643934 Wheel, 10" X B - 4 et 1
15
16 14723G1 LUQG NUL, 172" = 20 ittt e e e e e e e e st r e e e e e e e e e e e e annnnnes 4

Page S-2




WHEELS AND TIRES

Notes:

Page S-3 694824 Service Parts Manual



WHEELS AND TIRES

Notes:

694824 Service Parts Manual Page S-4




Cup Holder

A WARNING Failure to 'ollW these instructions can result in SERIOUS INJURY or DEATH
= Oportion by persons with valid divers cons,In accorcance irements. ® Operate rom Driver's side only. @ For
under the influence of drugs or 1@ All o ccupanlsmus\belullyseﬂed Keep entire body inside vehicle
apply service brako, urn ey o “ON” and accelrate smoathl. & Maimut vahice payload s 00 . (363 kg including a maximum of 2 prsons, o
straight up and down slopes and i tuns. @ Use care in reverse, in congested areas or wet or loose te "o release parking (PARK) brake, depress service (lower) brake pe:
e R R O
parking

or non-road use, and in designated areas only. ® Do not operate
le and hold on while vehicle i in motion, move direction selector to desired position,
tions, and accessories. @ Drive slowly

ciion selector to forward’ (Gas vehicle) or neutral (Electrc vehicie) and engage

To'stop,

DO NOT TAMPER WITH OR ATTEMPT TO CHANGE THE ADJUSTMENT OF THE
GOVERNOR. GOVERNOR TAMPERING CAN RESULT IN SERIOUS PERSONAL
INJURY AND WILL VOID THE VEHICLE WARRANTY. sossar

A WARNING

Governor Rod Guard

W6 < S fad-al

Bi B0% e

T e e e B

RIGHT HERE.

Rear Body

Page T-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 625240 SAfELY LA ... 1
2 608527 Governor Warning Label ............cooiiiiiii i 1
3 699178 COWI DECAL.....eiiiieiee ettt e e 1
4
5
6 604847 Golden Bear DECAL..........cocuuiiiiiiiiiie et 1
7 604850 UMDrella DECAL.......ccoiiiiiii e 1
8 698018 10 [ 1= Yo | TSR 1
9
10 664789 Steering Wheel Warning Label ..o 1
11 685698 MADE IN USA DECAL ... tiiie ittt 1
12 74093G01 Engine Warning DeCal ..........coooiiiiiiiie e 1
13 698040 Rear Under Taillight DecCal ...........uiiiiiieiiiiieeeeeee e 1

Page T-2




DECALS AND LABELS

Rear Body

Rear Body

694824 Service Parts Manual

Page T-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 627561 Front Reflector (Driver Sid€) ........coeeiiiiiiiiiiieeeee e 1
2 627562 Front Reflector (Passenger Side)........c..uuiveiiiiiiie i 1
3

4 627563 Side Reflector (Driver SIde) ... 1
5 627564 Side Reflector (Passenger Side).........cooovviiiiiiiiiiiiieeee e 1
6

7 625244 Rear Reflector (Driver Side)..........eiiiiiiiii e 1
8 625246 Rear Reflector (Passenger Side) ........cuuviviiiiiiiiiiie e 1

Page T-4




DECALS AND LABELS

Notes:

Page T-5 694824 Service Parts Manual



DECALS AND LABELS

Notes:

694824 Service Parts Manual Page T-6




TRACKER

NN OFF ROAD.

MANUFACTURER INFORMATION
Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road.
Augusta, Georgia, USA 30906-3852

Dealer: 800-296-4804
Consumer: 877-394-6727

Owner’s Guides and Repair Manuals are available
from the manufacturer.

Copyrighted Material

This manual may not be reproduced in whole
or in part without the express permission of
the manufacturer.



	SERVICE PARTS MANUAL
	GASOLINE EFI POWERED GOLF CAR
	TRACKER LS2
	1 666105 Pedal Box Assembly (Includes Items 2 - 33) 1
	2 652241G03 Accelerator Pedal Bracket 1
	3 01051G01 Pan Head Phillips Screw, #8 - 10 x 1/2" Lg 4
	4 25853G03 Pedal Box and Cover 1
	5 00684G6 Truss Head Screw (SS), #8 - 32 x 3/4" Lg 2
	6
	7 01050G02 Pan Head Torx Screw, #4 - 20 x 5/8" Lg 2
	8 00487G3 Socket Head Screw, 1/4" - 20 x 3/8" Lg 1
	9
	10 15126G1 Lock Nut, 5/6" - 24 1
	11 72716G01 Micro Switch Cam 1
	12
	13 608608 Accelerator Cable 1
	14 17677G1 Spring Retainer 1
	15 17979G1 Bushing, .75" x 2" Lg 1
	16 73046G01 Compression Spring 1
	17 17677G2 Spring Retainer, 3/8" 1
	18 72072G01 Accelerator Rod 1
	19 00532G4 Hex Nut, 5/16" - 24 2
	20 10385G4 Clevis Yoke (Adjustable) 1
	21 10386G3 Clevis Pin, 5/16" x 13/16" Lg 1
	22 17838G1 Nylon Bushing, .37" x .31" Lg 3
	23
	24 10387G3 Cotter Pin, 3/32" x 3/4" Lg 1
	25 74432G01 Pedal Pivot Pin 1
	26 12064G6 Push Nut, 5/16" 1
	27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) 1
	28 16409G1 Oval Rivet, 3/16" x 7/16" Lg 6
	29 27512G01 Accelerator Pedal Pad 1
	30 652824 Accelerator Pedal 1
	31
	32 658940 Pedal Harness 1
	33 654645 Grommet (Rubber) 1
	34
	35 17618G1 Nylon Clamp, 7" Lg (Not Illustrated) 3
	36 00715G2 Hex Washer Head Bolt, 5/16" - 18 x 3/4" Lg 4
	1 606005 Governor Bracket (Lower) 1
	2 606284 Governor Link Rod 1
	3 660005 Governor Rod Guard 1
	4
	5 606083 Governor Bracket (Upper) 1
	6 632936 Governor Cable / Direction Selector Bracket 1
	7
	8 606283 Governor Lever Bushing 1
	9 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	10 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 2
	11
	12 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	13 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 1
	14 601476 Lock Nut, M6 - 1 1
	15
	16 450452 Flanged Hex Nut, M6 - 1 1
	1 658941 Air Filter Assembly (Includes Items 2 - 6) 1
	2 659139 Air Cleaner Assembly 1
	3 658957 Air Cleaner Cover 1
	4 72604G01 Air Cleaner Clip 2
	5 28463G01 Air Filter 1
	6 28462G01 Dust Ejector Valve 1
	7 659142 Air Cleaner Mounting Bracket 1
	8 601910 Air filter Tube 1
	9
	10 11391G5 Hose Clamp, .81" 1
	11 11391G7 Hose Clamp, 1.56" 1
	12
	13 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	14 00414G7 Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 2
	15 14390G4 Lock Nut, 1/4" - 20 2
	1 71917G01 Instrument Panel Assembly (Includes Items 2 - 6) 1
	2 628010 Instrument Panel Assembly with Compartment 1
	3 71153G01 Ball Holder (Driver Side) 1
	4 71154G01 Ball Holder (Passenger Side) 1
	5 00614G3 Pan Head Phillips Tapping Screw, #8 - 15 x 3/8" Lg 4
	6 71364G02 ’J’ Type Speed Nut, #8 - 15 x .198" Lg 5
	7 16816G2 Ratchet Rivet, .25" x .887" 2
	8 628023 Cup Holder 1
	9 71115G01 Trim 2
	10 71055G01 Rivet, 3/16" x .985" Dia 11
	11 608290 Pan Head Phillips Tapping Screw, #10 - 16 x 3/4" Lg 5
	12
	13
	14 619730G1XX Cowl with Openings for Lights (See COLOR CODES in HOW TO USE Section) 1
	15 71055G01 Rivet, 3/16" x .985" Dia 7
	16 10570G11 Rivet (SS), 3/16" x .70" 2
	17 75459G01 Glove Box (Driver/Passenger Side) 1
	18 75459G02 Glove Box (Driver Side) 1
	19 75459G03 Glove Box (Passenger Side) 1
	20
	21 656538 Front Splash Guard Kit (Includes Items 22 - 25) 1
	22 651127G01 Splash Guard (Driver Side) 1
	23 651127G02 Splash Guard (Passenger Side) 1
	24 656649 Hardware Kit (Includes Item 25) 1
	25 16816G1 Ratchet Rivet, .25" x .680" 4
	26
	27 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg 2
	28 00571G2 Flat Washer, 5/16" 2
	1 641260 Upper Floorpan 1
	2 70451G01 Lower Floorpan 1
	3 70452G01 Access Cover 1
	4 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 16
	5 637535G02 Floormat with Horn Hole 1
	6
	7 16816G1 Ratchet Rivet, .25" x .680" 3
	8 70135G01 Pedal Pivot Cover 1
	9 659143 Seat Frame 1
	10 00715G2 Flanged Hex Head Screw, 5/16" - 18 x 4/5" Lg 2
	11
	12
	13
	14 70244G05 Splash Panel 1
	15 00715G2 Flanged Hex Head Screw, 5/16" - 18 x 4/5" Lg 4
	16
	17
	18 635054G02 Fender Liner (Passenger Side) 1
	19 635054G01 Fender Liner (Driver Side) 1
	20 16816G2 Ratchet Fastener, 1/4" x 3/4" Lg 8
	1 625272G1XX Rear Body (With Taillights) (Includes Item 2) (See COLOR CODES in HOW TO USE Section) 1
	2 624374 Bagwell Liner 1
	3
	4 10570G10 Rivet (SS), 5/32" x 9/16" Lg 5
	5 10570G11 Rivet (SS), 3/16" x .70" Lg 4
	6 10570G12 Rivet (SS), 1/4" x 9/16" Lg 2
	7 633917 Plastic Rivet, 1/4" x 1" Lg 2
	8 71320G01 Access Cover 1
	9 01107G01 Pan Head Torx Screw, #8 x .63" Lg 5
	10 71609G01 Seat Hinge Plate 2
	11 16816G2 Ratchet Fastener, 1/4" x 3/4" Lg 2
	12 601476 Lock Nut, M6 - 1 4
	13 23726G4 Spacer, 5/16" 4
	14 71456G01 Rear Bumper (Notched) 1
	15 71451G02 Rear Bumper (Econ) 1
	16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 3/4" Lg, Grade 5 4
	17 00571G2 Flat Washer, 5/16" 2
	18 71514G01 Bumper Plug 4
	19
	20 615239 Rocker Panel with Sill Plate (Driver Side) 1
	21 617333 Rocker Panel with Sill Plate (Passenger Side) 1
	22 15058G6 Black Rivet (Aluminum), 3/16" 4
	23 634161 Flanged Button Head Torx Bolt, M6 - 1 x 30mm Lg 4
	24 71554G01 ’J’ Type Nut Retainer, 1/4" - 20 2
	25 666066 Receptacle Cover Assembly 1
	26
	27 648528 Mirror Bracket 1
	28 600527 Button Head Torx Bolt, M10 - 1.5 x 60mm Lg 1
	29 600525 Lock Nut, M10 - 1.5 1
	30 74202G01 Round Mirror 1
	1 612211 Brake Assembly (Driver Side) (Includes Items 3 - 9) 1
	2 612189 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612418 Gear Adjuster (Driver Side) 1
	10 612417 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 8
	14 15126G1 Lock Nut, 5/16" - 24 8
	15 612928 Castle Nut, 5/8" - 18 2
	16 21807G2 Brake Drum Assembly (Includes Items 17, 18) 2
	17 20947G1 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 x 1.218" Lg 4
	19
	20
	21 21809G1 Flat Washer, Inner Wheel Rim, 1.31" O.D. x .85" I.D. 2
	22 606945 Flat Washer - Brake Drum, 1.75" O.D. x .89" I.D. 2
	23
	24 10387G1 Cotter Pin, .125" x 1.50" Lg 2
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 652249 Brake Cable Bracket (Driver Side) 1
	32 10386G3 Clevis Pin, .313" x .84" Lg 1
	33 10387G3 Cotter Pin, .094" x .75" 1
	34
	35
	36 654667 Compensator Assembly (Includes Items 37 - 49) 1
	37 00532G4 Hex Nut, 5/16" - 24 2
	38 629486 Spherical Hex Nut, 5/16"- 24 1
	39 28082G01 Equalizer Bracket 1
	40 15121G1 Flat Washer, 3/8" 2
	41 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. x 2" Lg 1
	42 23061G2 Tube 1
	43 23463G1 Compression Spring 1
	44 652256 Brake Yoke 1
	45 11098G9 Lock Nut, 5/16" - 24 1
	46 612557 Compensator Link Rod 1
	47 28083G01 Brake Compensator Bumper 2
	48 624690 Brake Cable (Driver Side) 1
	49 624703 Brake Cable (Passenger Side) 1
	1 70582G01 Shoulder Bolt, .495 Dia. x 3/8" - 16 Thread x 3.406" Lg 1
	2 70581G01 Bushing (Acetal), .51" I.D. x .795" O.D. x .75" Lg. 2
	3 70676G01 Torsion Spring 1.34" Dia. 1
	4 00643G1 Flat Washer, 3/8” 1
	5 11098G5 Lock Nut, 3/8" - 16 1
	6
	7 12416G2 Wedge Clamp (Nylon), 11.8" Lg (Not Illustrated) 3
	8
	9
	10
	11 01111G01 Retaining Ring, .8" O.D. x .39" I.D. x .42" 4
	12 10386G3 Clevis Pin, .313" x .84" Lg 1
	13 10387G3 Cotter Pin, .094" x .75" 1
	14
	15 70601G01 Kick-off Linkage Rod 1
	16 17838G1 Flanged Nyliner Bushing, .374" O.D. x .313" I.D. x .312" Lg 2
	17 20835G1 Washer, .62" O.D. x .39" I.D. x .135" 2
	18 00559G8 Flat Washer, 1/4" - 20 2
	19 10387G3 Cotter Pin, .094" x .75" 2
	20 70098G01 Kick-off Cam Pivot 1
	21 10097G6 Flanged Bearing .502" O.D. x .378" I.D. x .380" 2
	22
	23
	24 70587G01 Park Brake Cam 1
	25 71215G01 Square Head Set Screw with Patch Lock, 1/4" - 20 x .5" Lg 2
	26 14134G4 Spacer, .76" O.D. x .405" I.D. x 1.25" Lg 1
	27 70113G01 Adjustable Rubber Bumper 1
	28 11027G1 Flanged Lock Nut, 5/16" - 18 1
	29 70080G02 Hill Brake Catch Bracket 1
	30 00414G6 Hex Head Bolt, 1/4" - 20 x .75" Lg, Grade 5 2
	31 14390G4 Lock Nut, 1/4" - 20 2
	1 70612G02 Brake Pedal Assembly (without Brake Lights) (Includes Items 2 - 11) 1
	2 16409G1 Oval Rivet, .375" x .468" Lg 3
	3 652253G03 Park Brake Pedal 1
	4 652251G03 Brake Pedal (without Lights) 1
	5 70681G01 Torsion Spring 2
	6 70682G01 Pivot Pin 1
	7 658825 Push Nut, 5/16” - 24 2
	8
	9 70257G01 Service Brake Pad 1
	10 16409G1 Oval Rivet, .375" x .468" Lg 6
	11 70256G01 Park Brake Pedal Pad 1
	1 672686 Primary Team Clutch (Includes Items 2 - 11) 1
	2 619333 Primary Starter Pulley 1
	3 619334 Stationary Assembly 1
	4 619335 Moveable Primary Assembly 1
	5 619336 Shift Roller Assembly 6
	6 619337 Shim, 39.5mm x 31.75mm 1
	7 644303 Primary Spider Assembly 1
	8 619339 Primary Dust Cover Assembly 1
	9 644305 Button, Torque Primary (Not Illustrated) 1
	10 619332 Hex Washer Head Bolt, 1/4” - 20 x 3/4” Lg 7
	11 644306 Plug, Torque Button (Not Illustrated) 6
	12 644300 Secondary Team Clutch (Includes Items 13 - 19) 1
	13 * Secondary Stationary Clutch 1
	14 * Moveable Secondary Clutch 1
	15 619327 Inner Retainer Spring 1
	16 644304 Compression Spring 1
	17 619329 Outer Spring Retainer 1
	18 619330 Retainer Ring 1
	19 619331 Thrust Washer, 1.530" x 1.830" x 1" 1
	20
	21 606239 Conical Washer, M12 2
	22 00566G3 Lock Washer (Spring Type), 3/8” 2
	23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8 1
	24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8 1
	25 606230 Clutch Washer, 27.5mm O.D x 13.06 I.D. 1
	26
	27 618630 Drive Belt 1
	1 603416 Direction Selector Assembly (Includes Items 2 - 34) 1
	2 606077 Direction Selector Bracket 1
	3 70233G01 Direction Selector Shaft 1
	4 603700 Direction Selector Cam 1
	5 14390G1 Lock Nut, 3/8" - 24 1
	6 25664G2 Bushing, 1/2" x .750" Lg 1
	7
	8 72724G01 Neutral Lock Pin 1
	9 72733G01 Compression Spring 1
	10 72729G01 Neutral Lock Latch 1
	11 00734G2 Lock Nut, 1/4" - 28 1
	12 28574G01 Extension Spring 1
	13 72732G01 Ball Stud, #10 - 32 1
	14 00734G5 Lock Nut, #10 - 32 1
	15
	16
	17 72736G01 Micro Switch 1
	18 01062G01 Round Head Screw, #4 - 40 x 1" Lg 2
	19 00559G1 Flat Washer, #4 2
	20 00565G1 Lock Washer, #4 2
	21 00526G2 Hex Nut, #4 - 40 2
	22
	23
	24
	25
	26
	27
	28
	29 603615 Shifter Cable 1
	30 25727G01 Cup Washer, 1/4" 4
	31 72735G01 Compression Spring 2
	32 632891 Pivot Bracket 1
	33 00734G5 Lock Nut, #10 - 32 1
	34 22754G4 Bushing (Flip Lok), .250" 1
	35
	36 70227G01 Socket Head Bolt 1/4" - 20 x 7/8" Lg, Grade 8 2
	37 11027G2 Lock Nut, 1/4" - 20 2
	38 31539G1 Nylon Clamp, 15.5" Lg (Not Illustrated) 1
	39
	40
	41
	42
	43 71205G01 Direction Selector Handle 1
	44 01037G02 Truss Head Phillips Screw, #10 - 32 x 1/2" Lg 1
	45 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	46 450452 Hex Nut, M6 - 1 1
	1 607053 #6 GA Wire (Black 6", F1 - A2) 1
	2 25682G01 Terminal Cover 3
	3 25682G01 Terminal Cover (For CE Vehicles) 2
	4 638433 Battery, 12V 1
	5 637484 Battery, 12V, HD 1
	6 640488 Battery Bolt 2
	7
	8
	9
	10 72101G02 Battery Hold Down 1
	11 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 1
	12 00565G8 Lock Washer, 5/16" 1
	13 00571G2 Flat Washer (SS), 5/16" 1
	14 652441G03 Battery Tray 1
	15
	16 645191 Battery/Engine Ground Cable 1
	17 25976G19 #14 GA Wire (Black 6") 1
	18 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	19 11027G1 Flanged Lock Nut, 5/16" - 18 2
	20 26676G01 Flanged Hex Head Bolt, M6 - 1 x 23mm Lg 1
	21 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	22 00715G2 Hex Washer Head Screw, 5/16" - 18 x .875" Lg 4
	23 607103 #6 GA Wire, 42" Lg 1
	24 658686 Main Harness 1
	25
	26 73049G01 Direction Selector Cover 1
	27 16469G1 Fender Washer, 1/4" 1
	28 00114G6 Hex Washer Head Slotted Tapping Screw, 1/4" - 14 x 3/4" Lg 1
	29 608772 #6AWG Wire (Blue) (For CE vehicles) (Not Illustrated) 1
	30 625757 #6AWG Wire (Blue) (Solenoid - F2) (For CE Vehicles) (Not Illustrated) 1
	1 660446 Electrical Plate Assembly (Includes Items 2 - 11) 1
	2 73057G02 Bracket 1
	3 27739G01 Voltage Regulator 1
	4 663716 Solenoid 1
	5 303459 Hex Head Bolt, 1/4" - 20 x 1 1/2" Lg, Grade 5 1
	6 00661G8 Hex Head Bolt (SS), 1/4" - 20 x 1" Lg 1
	7 11027G2 Flanged Lock Nut, 1/4" - 20 2
	8 658683 Electrical Plate Harness 1
	9 73446G01 Faston Tab, 90º 2
	10 645190 #6 GA Wire Assembly 1
	11 25978G56 #18 GA Wire Assembly (Black) 1
	12 00567G7 Lock Washer (External Tooth Type) 1
	13 00532G1 Hex Nut, 1/4" - 20 1
	14
	15 27068G01 Horn Switch Boot 1
	16
	17 32860G01 Horn 1
	18 608397 Horn Plate 1
	19 17318G1 Horn Switch 1
	20 73446G01 Faston Tab 1
	21
	22 15058G6 Rivet, (Aluminum Black) 2
	23 676066G01 Fuse Block (Includes Item 24) 1
	24 636455G23 Fuse, 15A 3
	1 602928 Headlight Assembly (Driver Side) (Includes Items 3 - 10) 1
	2 603328 Headlight Assembly (Passenger Side) (Includes Items 3 - 9, 11) 1
	3 74004G02 Headlight Bulb 1
	4 676687 Turn Signal Bulb 1
	5 608322 Headlight Retainer 1
	6 608328 Button Head Torx Screw, M3 - 1.3 x 14mm Lg 1
	7 607487 Turn Signal Wire Harness 1
	8 615459 Collar 1
	9
	10 604607 Headlight without Bulbs (Driver Side) 1
	11 604609 Headlight without Bulbs (Passenger Side) 1
	12
	13
	14 625280 Headlight Bezel (Driver Side) 1
	15 625281 Headlight Bezel (Passenger Side) 1
	16 626275 Headlight Clip 2
	17 626276 Headlight Clip 2
	18 626277 Headlight Clip 2
	19 71597G01 Self Threading Nut, 5 x 10 x 15mm 6
	20
	21 645207 Accessory Harness (Not Illustrated) 1
	1 655150 Taillight Bezel (Driver Side) 1
	2 655152 Taillight Bezel (Passenger Side) 1
	3 71364G02 J-Type Nut, #8 4
	4 00513G4 Pan Head Phillips Screw, #8 - 18 x 3/4" Lg 2
	5 22288G1 Taillight Assembly 1
	6 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 x 3/4" Lg 4
	7 14601G11 Rivet (Aluminum), 3/16" x 9/16" 2
	8
	9 73290G03 Buzzer 1
	10 01041G01 Rivet, 5/32" 2
	11
	12
	13
	14
	15 31539G1 Nylon Clamp, 15.5" Lg 5
	1 33639G01 Ignition Switch (with Light) 1
	2
	3
	4
	5
	6 00568G6 Lock Washer (External Tooth Type), 3/4" 1
	7 17137G1 Face Nut, 3/4" - 20 1
	8
	9
	10 659101 Malfunction Indicator Light 1
	11 659085 Fuse Bracket (For Vehicles without Hour Meter) 1
	12 662631 Fuse Bracket (For Vehicles with Hour Meter) 1
	13 664689 Hour Meter Harness 1
	14 617074 Hour Meter 1
	15 17618G1 Nylon Clamp, 7" Lg 2
	16
	17 71055G01 Rivet, 3/16" Dia. 1
	1 658237 Engine, Gas, 13HP (Includes Items 2 - 5) 1
	2 603562 ’O’ Ring, 16mm 1
	3 607454 Oil Filter 1
	4 607462 Spark Plug 1
	5 603557 Oil Drain Plug 1
	6 606390 Dip Stick 1
	7 674854 Muffler 1
	8 657450 Exhaust Pipe 1
	9 606272 Split Washer, 8mm 4
	10 606267 Jam Nut, M8 - 1.25 4
	11 606279 Flanged Nut, M10 - 1.25 1
	12 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	13 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg 2
	14 603599 Exhaust Gasket 2
	15 657449 Oxygen Sensor 1

	1 630776 Engine Pan 1
	2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8 4
	3
	4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 4
	5 603823 Flat Washer, M10 4
	6 606279 Flanged Hex Nut, M10 - 1.25 4
	7
	8 662794 Front Mount Bracket Assembly (includes Items 9 - 13) 1
	9 625345 Front Mount Bracket 1
	10 605757 Rubber Bumper 2
	11 00974G01 Hex Nut, M10 - 1.5 2
	12 608654 Lock Washer (Split), 10mm 2
	13 692754 Tube Clamp (Wide), 1" 1
	14 72016G01 Tube Spacer 1
	15 11098G5 Lock Nut, 3/8" - 16 1
	16 01109G01 Lock Nut, 5/16" - 18 1
	17 00643G1 Flat Washer, 3/8" 1
	18 00559G8 Flat Washer, 5/16" 1
	19 00438G7 Hex Head Bolt, 5/16" - 18 x 7/8" Lg, Grade 5 1
	20 00428G8 Hex Head Bolt, 3/8" - 16 x 2.75" Lg 1
	21 652247 Crossmember Brace 1
	1 646824 Fuel Tank Assembly (without Sender Unit) (Includes Items 2 - 8) 1
	2 646306 Fuel Tank 1
	3 646837 Fuel Pump Lid 1
	4 646838 Seal 1
	5 647810 Grommet 1
	6 647809 Rollover Valve 1
	7 670898 Fuel Cap 1
	8 646352 Fuel Pickup without Sender Assembly 1
	9 32372G6 Vinyl Trim, 6.25" Lg 1
	10 666351 Fuel Hose Assembly 1
	11
	12 664747 Tube Clamp, .5" 2
	13 602409 Barrel Clip, M6 - 1 (Not Illustrated) 2
	14 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	15 70483G01 Spacer, 5/16" - 18 1
	16 00438G8 Hex Head Bolt, 5/16" - 18 x 1" Lg, Grade 5 1
	17 11098G6 Lock Nut, 5/16" - 18 3
	18 00559G8 Flat Washer, 5/16" 4
	19 10570G11 Rivet, 3/16" Dia x .70" 2
	20 606310 Carbon Canister Mounting Bracket 1
	21 662807 Carbon Canister Assembly (Includes Items 22 - 26) 1
	22 606071 Carbon Canister 1
	23 18292G1 Clamp, 1/2" O.D 2
	24 606963 Clamp, 3/16" I.D 2
	25 27184G14 Fuel System Tube 1
	26 662608 Hose, 3/16" I.D. x 37" Lg 1
	1 670468 Rear Axle, 11.47:1 (Includes Items 3 - 63) 1
	2
	3 639859 Axle Case L Complete (Includes Items 4 - 13, 24) 1
	4 665887 Governor Gear 1
	5 639689 Governor Sleeve 1
	6 607904 Flat Washer 1
	7
	8 639698 Governor Gear Shaft 1
	9 639707 Governor Shaft 1
	10 639736 Flat Washer, 6mm 2
	11 607911 Oil Seal, 6 x 10 x 2.5mm 1
	12 607913 Retaining Ring, E5 1
	13 639738 Oil Seal, 24 x 40 x 9mm 2
	14 26818G01 Steel Ball 1
	15 26819G01 Spring 1
	16 26831G01 Gasket,10 1
	17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 x 12mm Lg 1
	18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) 1
	19 639746 Select Shaft 1
	20 607915 Oil Seal, 13 x 22 x 5mm 1
	21 607916 Snap Ring, 13mm 1
	22 607917 Spacer, 13 x 1mm 1
	23 640093 Oil Seal, 28 x 47 x 9mm 1
	24 607919 Air Breather 1
	25 639747 Oil Drain Plug 2
	26 639748 Gasket, 14mm 2
	27 26785G01 Ball Bearing (6204) 2
	28 665888 Governor Gear,34 1
	29 607920 Pin, 6 x 12L 1
	30 639750 Input Shaft 1
	31 607922 Ball Bearing (62/28) 1
	32 639868 Ball Bearing (TMB202) 2
	33 639755 Counter Shaft 1
	34 640744 Ball Bearing (6006) 1
	35 639758 Gear, 34 1
	36 639869 Knock Pipe 2
	37 639760 Ball Bearing (6304) 2
	38 639768 Flanged Hex Head Bolt, M8 - 1.25 x 40mm Lg 1
	39 639769 Gear, 17 1
	40 28689G01 Collar, 24 x 7.5mm 1
	41 639771 Gear, 52 1
	42 670697 Center Shaft 1
	43 639774 Clutch Pin 1
	44 670696 Gear, 61 1
	45 639797 Spacer, 20 x 2mm 2
	46 639872 Differential Case (Includes Items 34, 47, 49 and 50) 1
	47 639800 Differential Pair Gear 1
	48 26808G01 Hex Head Bolt, M10 - 1.25 x 26mm Lg 6
	49 28723G01 Differential Shaft 1
	50 28697G01 Spring Pin, 4 x 40L 1
	51 639801 Ball Bearing (6007) 1
	52 640739 Gear, 60 Complete (Includes Item 51). 1
	53 607938 Castle Nut, M22 - 1.5 2
	54 639876 Axle Shaft L Complete (Includes Item 56) 1
	55 639881 Axle Shaft R Complete (Includes Item 56) 1
	56 639836 Ball Bearing (6205DD) 2
	57 607939 Axle Case L Complete 1
	58 607940 Axle Case R Complete 1
	59 26814G01 Snap Ring, 52mm 2
	60 639839 Flanged Hex Head Bolt, M8 - 1.25 x 60mm Lg 9
	61 639840 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg 10
	62 639844 Shift Shaft Complete 1
	63 639847 Differential Assembly (Includes Items 46, 48 and 52) 1
	1 605722 Leaf Spring 1
	2 605445 Leaf Spring Bushing (Front) 1
	3 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 1
	4 00643G1 Flat Washer, 3/8" 1
	5 12262G1 Flanged Lock Nut, 3/8" - 16 1
	6
	7
	8
	9
	10 70289G02 Split Spacer (Steel) 2
	11 624030 Flanged Bushing 4
	12
	13 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 2
	14 11098G5 Lock Nut, 3/8" - 16 2
	15 604961 Shackle Plate 2
	16
	17
	18 605938 Axle Bracket (Driver Side) 1
	19 605958 Axle Bracket (Passenger Side) 1
	20
	21 32195G3 U-bolt, 2 3/8" Dia x 5" Lg 2
	22 652246 Rear Suspension Plate 1
	23 00643G1 Flat Washer, 3/8" 4
	24 11098G5 Lock Nut, 3/8" - 16 4
	25
	26
	27 642085 Shock Absorber 2
	28 10435G1 Washer (Shock Absorber), .406" I.D. x 1.25" O.D. 4
	29 10194G1 Rubber Bushing 4
	30 00532G6 Hex Nut, 3/8" - 24 2
	31 10044G01 Vinyl Cap 1
	1 *** Seat Bottom Assembly (Includes Items 2 - 13) 1 629269G0103 Tan 629269G0106 Black
	2 *** Seat Bottom Cover 1 71602G04 Tan 71602G06 Black
	3 71603G02 Foam Padding (Seat Bottom) 1
	4 645492 Seat Bottom 1
	5 71012G01 Vinyl Trim (Seat Bottom) 1
	6 617644 Hip Restraint (Passenger Side) 1
	7 617645 Hip Restraint (Driver Side) 1
	8 71610G01 Seat Hinge 2
	9 00720G08 Phillips Head Tapping Screw, #12 -14 x 1" Lg 6
	10 17074G1 Soiling Slab 2
	11 615417 Button Head Torx Bolt, M10 - 1.5 x 25 mm Lg 8
	12
	13 17618G1 Nylon Clamp, 7" (Not Illustrated) 1
	14
	15 *** Seat Back Assembly (Includes Items 16 - 21) 1 625229G0103 Tan 625229G0106 Black
	16 *** Vinyl Seat Back Cover 1 625234G03 Tan 625234G06 Black
	17 625239 Plastic Seat Back Cover 1
	18 625233 Foam Padding (Seat Back) 1
	19 644266 Seat Back Base 1
	20
	21 17618G1 Nylon Clamp, 7" Lg (Not Illustrated) 1
	22 71811G03 Seat Support Bracket 2
	23 605056 Hex Head Bolt (SS), 1/4" - 20 x 1" Lg 4
	24 00664G7 Lock Washer (SS), 1/4" 4
	25 01075G01 Hex Washer Head Taptite Bolt, 3/8" - 16 x 2 1/2" Lg 2

	1 660379 Starter / Generator (Includes Items 2 - 17) 1
	2 612029 Hex Nut 1
	3 612030 Lock Washer 1
	4 625716 Pulley, 2.5" O.D. 1
	5 654715 Drive End Head 1
	6 612033 Bearing 1
	7 612034 Retaining Ring 1
	8 612035 Woodruff Key 1
	9 612036 Armature Assembly 1
	10 654716 Frame And Field Assembly 1
	11 612038 Brush Lead And Terminal Package 1
	12 654717 Brush Box Assembly 1
	13 656659 Brush Spring 4
	14 612043 Wavy Washer 1
	15 612044 Bearing 1
	16 612045 Commutator End Head 1
	17 658172 Headband Kit (Includes Item 18) 1
	18 654718 Headband 1
	1 631972 Starter/Generator Support Bracket 1
	2 606235 Flanged Hex Head Bolt, M10 - 1.25 x 20mm Lg 2
	3 660001 Cable Guide Bracket 1
	4
	5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	6
	7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	8 606255 Hex Jam Nut, M10 - 1.25 1
	9 606274 Flanged Hex Nut, M10 - 1.25 1
	10 630587 Starter/generator Belt 1
	11
	12 12064G6 Push Nut, 5/16" 1
	13 629763 Tensioner Bolt 1
	1 606179 Wheel and Tire Assembly (Speed Racer) (Passenger Side) 1
	2 606240 Wheel and Tire Assembly (Speed Racer) (Driver Side) 1
	3
	4 605310 Lug Nut, 1/2'' - 20 4
	5 608910 Wheel Cap (Diamond) 1
	6
	7 12091G2 Spindle Cap 1
	8 74175G01 Dust Cap 1
	9
	10
	11 652263 Wheel and Tire Assembly (Kenda) (Includes Items 12 - 14) 1
	12 643948 Valve Stem 1
	13 652986 Tire, 20" x 8" - 10" (Kenda) 1
	14 643934 Wheel, 10" x 6" - 4" 1
	15
	16 14723G1 Lug Nut, 1/2'' - 20 4
	1 625240 Safety Label 1
	2 608527 Governor Warning Label 1
	3 694651 Cowl Decal 1
	4
	5
	6 604847 Golden Bear Decal 1
	7 604850 Umbrella Decal 1
	8 694650 Side Decal 2
	9
	10 664789 Steering Wheel Warning Label 1
	11 685698 MADE IN USA Decal 1
	12 74093G01 Engine Warning Decal 1



	SP_694824_DECALS AND LABELS.pdf
	1 625240 Safety Label 1
	2 608527 Governor Warning Label 1
	3 699178 Cowl Decal 1
	4
	5
	6 604847 Golden Bear Decal 1
	7 604850 Umbrella Decal 1
	8 698018 Side Decal 1
	9
	10 664789 Steering Wheel Warning Label 1
	11 685698 MADE IN USA Decal 1
	12 74093G01 Engine Warning Decal 1
	13 698040 Rear Under Taillight Decal 1
	1 627561 Front Reflector (Driver Side) 1
	2 627562 Front Reflector (Passenger Side) 1
	3
	4 627563 Side Reflector (Driver Side) 1
	5 627564 Side Reflector (Passenger Side) 1
	6
	7 625244 Rear Reflector (Driver Side) 1
	8 625246 Rear Reflector (Passenger Side) 1




